PARTS MANUAL
V460, V461 & V465

Wisconsin Motors, LLC

FACTORY AUTHORIZED DISTRIBUTOR
PITT AUTO ELECTRIC COMPANY
4085 ALPHA DRIVE - ALLISON PARK, PA 15101
PHONE: 800-245-0711 - FAX: 800-551-5908
EMAIL: INFO@PITTAUTO.COM - WEB: PITTAUTO.COM



tom
Text Box
                                          
                                                   FACTORY AUTHORIZED DISTRIBUTOR
                                                         PITT AUTO ELECTRIC COMPANY
                                            4085 ALPHA DRIVE - ALLISON PARK, PA 15101
                                                 PHONE: 800-245-0711 - FAX: 800-551-5908
                                      EMAIL: INFO@PITTAUTO.COM - WEB: PITTAUTO.COM 


IMPORTANT SAFETY NOTICE

Proper repair is important to the safe and reliable operation of an engine. This Repair Manual

outlines basic recommended procedures, some of which require special tools, devices or work
methods. '

improper repair procedures can be dangerous and could result in injury or death.

READ AND UNDERSTAND ALL SAFETY PRECAUTIONS AND
WARNINGS BEFORE PERFORMING REPAIRS ON THIS ENGINE

Warning labels have also been put on the engines to provide instructions and identify specific
hazards which, if not heeded, could cause bodily injury or death to you or other persons. These
labels identify hazards which may not be apparent to a trained mechanic. There are many
potential hazards for an untrained mechanic and there is no way to label the engine against all
such hazards. These warnings in the Repair Manual and on the engine are identified by this

A WARNING

Operations that may result only in engine damage are identified in t.he Repair Manual by this
symbol: -

A CAUTION

Wisconsin Motors cannot anticipate every possible circumstance that might invoive a
potential hazard; therefore, the warnings in this manual are not all inclusive. if a procedure, tool,
device or work method not specifically recommended by Wisconsin Motors is used, you
must satisfy yourself that it is safe for you and others. You should also ensure that the engine
will not be damaged or made unsafe by the procedures you choose.

IMPORTANT: The information, specifications and illustrations in this manual are based
on information that was available at the time it was published. The specifications,
torques, pressures of operation, measurements, adjustments, illustrations and other

items can change at any time. These changes can affect the service given to the product.
Get the complete and most current information before starting any job. For parts, service,
or information, contact Wisconsin Motors, Memphis, Tennessee.

i




/A WARNING

Most sub-systems used in conjunction with Wisconsin Engines including (but not limited to)
radiators, hoses, fans, fuel tanks, fuel lines or other fuel system components, batteries,
electrical connections or other electrical components, clutches, transmissions, hydraulic
pumps and generators, are not supplied by Wisconsin. These items are provided by the
manufacturer of the end item in which the engine is used.

Some of the dangers associated with servicing such items are generally mentioned in this
manual; however, the appropriate handbooks and safety instructions provided by the manufac-
turer of the end item should always be consulted prior to the undertaking of any work on sub-
systems attached to the engine, to avoid any hazards inherent to these sub-systems.

/A WARNING

Read and observe all individual safety warnings as you use this manual to operate, service or
repair your engine.

Always exercise caution whenever working with an engine or any associated system.

Injuries may be caused by lack of care when working with, or near, moving parts, hot parts,
pressurized systems, electrical equipment, or fuel systems.

Always wear eye and hearing protection when working on or near engines.

Improper attire such as loose clothing, ties, rings, soft shoes orbare feet could be hazardous and
should be avoided when servicing engines.

Use or service of the engine (including the use of modified parts or materials) not in accordance
with manufacturers specifications could damage your engine or cause personal injury.

/A WARNING

Some equipment and materials used in the overhaul or maintenance of an engine such as-
machine tools, electrical equipment, compressed air, solvents, gasoline or other fuels may be
dangerous and can cause injury. Always observe safety precautions.

1ii




SERVICE FACILITIES

WISCONSIN MOTORS, L.L.C. Distributors and Service Centers, located throughout the U.S.
and foreign countries, have been carefully selected to insure complete and efficient repair
and inspection services to owners of WISCONSIN MOTORS Engines. These service centers,
equipped and staffed for complete engine repair, also stock engine parts to facilitate
immediate delivery for the complete line of WISCONSIN MOTORS Engines.

. Order parts from the WISCONSIN MOTORS, L.L.C. Distributor or Sexvice Center in your
locality. Contact WISCONSIN MOTORS, L.L.C. by phone: 1-800-932-2858, by E-mail:
www.wisconsinmotors.com or write;: WISCONSIN MOTORS, L.L.C., 2020 Fletcher
Creek Drive, Memphis, Th, 38133 for assistance in locating an authorized distributor
or service center in your area.

The MODEL, SPECIFICATION and SERIAL NUMBER of your engine must be given when
ordering parts. The MODEL and SPECIFICATION number are on the name plate. The SERIAL
NUMBER is stamped either on the crankcase or the engine name plate. '

Copy the MODEL, SPECIFICATION and SERIAL NUMBER in the spaces provided below
so that it will be available when ordering parts.

O o
WISCONSIN ern
ENGINES LY

MODEL SPEC. NOD. SERIAL NO.

0O)

WISCONSIN MOTORS, LLC wauxkesHa, WISCONSIN
N\ O

In some cases it will be necessary to determine the year of the engine.

The year is given by the serial number as follows:
First 2 Digits: Year
Second 2 Digits: Month
Last 4 Digits: Numeric sequence of engine

Example of Engine Serial Number:

07010256
L t ¥ 266th ENGINE of the MONTH

MONTH
YEAR



INTRODUCTION
This catalog is designed to identify Wisconsin parts.

When ordering parts, it is always advisable to list the engine model, specification
number and serial number. With this information, we can check your order for

any incorrect part numbers. Use your Service Parts List to insure proper part number
and nomenclature identification.

WISCONSIN MOTORS,L.L.C. reserves the right to modify, alter and improve

engines and parts. Part numbers and the structure of parts may change from those
shown in the catalog.

TABLE OF CONTENTS
Crankcaseand oilpan ... .. ... ... ... . ... .. .. . 2
Cylinderand Head _. ... ... .. ... .. ... .. . . . . . ... ... 4
Cylinder Head and Rocker Arma _ . ... ... ... ... .. ... .. .6
Piston, Connecting Rod and Center main bearing . .............. . ... 8
Crankshaft and Bearing Plate ... ... ... ... ... ... .. ... .. ... 10
Carburetor and Manifold ... ... ... ... ...l 12
Ol pump _ e .14
Idler Gear, Bearing Retainerand Oil Collet .............. ... ... ... 16
Oil Lines, Pressure Valve, Relief Valve and 011 Filter ... .. ... ... 18
Camshaft and Fuel Pump Mounting .................. ... ... .. .. 20
GOVernor ... ... ... i 22
Gear Cover and Accessory Drive _ ... ... . ................ _24
Flywheel and Air Shrouding . ....................... ... .. .. ... _26
Starting Motor Mounting ........................................... 28
Control Panel ... .. ... . ... .. . ...l 30
Air Cleaner Group ........... ... ... .. ... 32
Distributorand Coil ... .. ... .. ... ... 234
Engine GasketSet ... ... . ... 236
OPTIONS:

Wiring diagram _ . ... . 239
Alternators (sidemount) .. ... ... ... -40-42

Exploded parts (YB87, YB85B, YB85SA & YB69) ....... ... 43-46

Flywheel alternator (ENA132) _... ... ... ................. _47-48
Carburetors_ ... ... ... .. .. ... .49-53
Clutch Reductions . .............................................. 54-57
Distributors. ............ .. . 58-60
Starters. .. 61-62
Oil bath air cleaner (LAA211 & LAA221) ... ................ 63-64

Top mount distributor (T89-27) . ... ... ... .. ... .. ... ....... 65-66






CRANKCASE and OIL PAN

ITEM PART NO. DESCRIPTION QTY.
1 RJ173 Dipstick, 10" long ... . . |
2 RF1495B Tube, dipstick ... . 1
3 BAS5SE13S2  Crankcase assembly (includes items 12 & 13)._................. 1

- ME137-1

PAAT7
RF1377A
RF1420
RF1423
RV34A
BG366
PA442
X198

TM27T00132

BHISSE
XK7A
PE4
XD14
BK72A1
PE37
XD52
SAS8

XK121

PG1212
PE3
XA34
LJ300M
LO60-1
RF1495C
RI1I73A

and the following of item 3:

Cup bearing, taperroller ... . ... . ... ... 1
Dowel pin, 25" x1-3/8"long....... ... ...................... 2
Fitting, "Y", 1/4" pipe, special ... ... ... ... ........ -2
Fatting, special ... .. ... -1
Nipple, oil filterstud .. ... ... ... 1
Reliefvalveassembly .. ... ... ... . ... ... ... 1
Center main bearing hanger assembly.............._............. 1
Roll pin, 3/16" x {-1/4"long _ .. ... ... ... ... . ... 22
Screw, hex, flange head, 1/2-13 ... . ... ... ... ... .. 2
RTV (Replaces QD635A Gasket) _.............................. 1
Ol pan . 11
Plug, oil drain, 3/4" pipe, square head, magnetic ....__.......... 1
Washer, 5/16" springlock ......_.. ... ... ... ... ... el .16
Screw, 5/16-18x5/8" long ... ... ... 16
Engine support . ... ... i, 2
Washer, 5/8" spring lock __ ... ... ... ... -4
Screw, 5/8-11x 1-3/4"long _ ... . . ... 4
Plug, expansion, 1-3/8" dia .. .. .. .. ... 1
Plug, 1/8" pipe, Allen head, countersunk .. . .. e 8
Clamp, oil fillertube _ ... ... ... ... 21
Washer, 1/4" spring lock _ ... ... .. ... ... 21
Screw, 1/4-20x 12" long ... .. ... |
Tube, oil filler (replaces LI300AD) ... ....... 21
Cap, oil fillerand breather .. ................. ... .. ... ....... 1
Tube, dipstick (starter side-optional) ... ............ ... ...... 1
Dipstick (starter side-optional) _. ... ............. 21






ITEM PART NO.

O Go -1 O\ Lh B LD

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

25
26

PK138
AN41S1
QD758A
‘FX184
QD757E
JK55
LI392A
PC531
XD6
PE3
PG1230
XK121
QD839
RF1377A
PC529
PC530
PH22A
JK52
PH513
PD252
AA111
RMI1351A
PC529A
YC66DS1
SD233
YC66D
YL357-44
YD301

CYLINDER and HEAD

DESCRIPTION QTy.
Wire bail .. .. 4
Cover, rocker arm (includes item 3) __.......__.. . -4
Gasket, rackerarmcover_ ... ...l 4
Pushrod ... ... -8
Gasket, cylinderhead . ....... ... .. . .. ... . ........... 4
O-ring, 3/4" O.D. ... 21
Push rod casing assembly (includes collar and casing) _ ... .. -8
Stud, 3/8" x 11-5/16"long .. . ... ...l -4
Screw, 1/4-20x 1" long ..o . -4
Washer, 1/4" springlock _...... .. ... ... . ... ... ... ....... -4
Clip, cylinderhold down ... ... ... .. ... ... -4
Plug, 1/8" pipe, Allen head, countersunk __._____. ... ... ... -1
Gasket, cylinderbase _....... ... ... .. ... ... ... ... -4
"Y" fitting, 1/4" pipe, special (replaces RF1377)................ 2
Stud, 8-3/8" long . ... 3
Stad, 10" long _ ... ... SR _8
Washer, 25/64", hardened _ ... ... ... ... .. ... _5
O-1ing, 3/16" LD.x5/16"O.D...... ... ... 5
Washer, 13/32", hardened _. ... ... . . ... 7
Nt 3 8-16 . 1
Cylinderbarrel ... . . . ... ... 4
Oil return fine (includes item 18)_..... ... .. ... .. ... . ... -4
Stud, 3/8-16 x 8-11/16"long _ . __ ... ... . ... ... |
High temperature safety switch kit (includes item 25) ... ..... _1
Decal .............................. TP 1
Switch ... . 1
Ignition wire assembly_ . ... ... ... 1
Spark PRI . 4

= For engines with serial number 5487817 and after. See SPB 12-76.

(=






ITEM

1
2
3
4
5
6

PART NO. DESCRIPTION QTY.
AER9 Valve, inlet. ... . 4
AES88D Valve, exhaust ... ... ... ... _4

S Insert, valve seat, inlet _. ... ... ... ... .. ... .. ... . .. ... ... ... 4
P Insert, valve seat, exhaust .. ... ... ... ... . ... 4
PC532 Stud, 7/16" x 2-3/8" long _ ... ... ... .4
*AB105AS2 Cylinder head assembly (includes items 1-5, 7-12, 24
andincludeshead)_ ... ... ... .. ... ... . ... _4
*AD44B Guide, valve stem, exhaust ... ... ... 4
*AD44D Guide, valve stem, inlet _ ... ... ... _4
AF51 Valvespring ... . i _8
AG41 Valve rotator, exhaust .. ... .. 4
AHI9 Lock, valve spring seat . ... ... . .. ... ... - 16
AG26A Seat, valve spring, inlet ... ... . ... ... .. ... ... ... 4
RF1319 Male elbow, 1/8" pipe x 1/4" tubing, inverted flare . .. ... ... 4
FX183A Rocker arm and bracket assembly ... ......................... -4
FX167B Rocker arm assembly, exhaust (includes items 16 & 23)_... .. 21
FX168B Rocker arm assembly, inlet (includes items 16 & 23)........... i
"PI194 Screw, tappet adjusting ... ... 2
XD17 Screw, 5/16-18x 1"long _ . ... ... ... ... ... ... .8
PE4 Washer, 5/16" spring lock ... ... 8
[— Bracket . . . 1
FX169A Shaft, rockerarm..... ... .. ... .. ... 1
XE73 Lock screw, 1/4-20 x 5/8" long, Allenhead ........_.......... .. 1
PM185 Spring, shaft ... .. ... -1
XJo61 Rivet, closedend .. ... .. ... ... ... ... . . 2
“PH617 Seal,inlet valve_ ... ... . . . . . . -4

CYLINDER HEAD and ROCKER ARM

= Beginning with serial no. 94050308, see SPB 05-94.
* Not serviced separately.



/) 3/8=16 x 2 1/2 16
XD198 HDFLS ————15 14 32-36 FT/LBS

1/2-13 x 2 3/4 LG
112-118 FT/LBS

18

BG3353A

SAME AS
ABOVE

XD120 SHOS ——u
1/2-13 x 2 3/4 LG 21

74-76 FT/LBS



PISTON, CONNECTING ROD and CENTER MAIN BEARING

ITEM

1

2
3
4
5
6
7
8
9

10

11
12

13
14
15
16
17
138
19

20
21

PART NO.

"DB232

“DR60

*DES0
PK37A
HGI131C
DA71AS1
PB146-2
PD247
HA120DS
HA120DS1
HA120DS2
HAI120DS10
HA120DS20
BG366

PA368
HA137S
HAI37S1
HA137S2
HA137510
FIA137S20
PA442
XD176
XD198
RF1511
RMIS13A
RF1299
BG353A

X14242
XB120

DESCRIPTION QTY.
Piston, standard, cam ground (P/N DB223 for

VA60D &VA61D) ... ... 4
Piston ring set, standard (P/N DR48A for V460D & V461D) ... 4
Piston pin, standard (P/N DE76 for V460D & V461D)_..... . . 1
Retaining ring (replaces PK37)_ ... ... ... |
Piston pin bushing (replaces HG131B) . ... ......... 1
Connecting rod assembly (includes items 5,7 & 8)............. 1
Connectingrod bolt _ .. ... . ... ... 21
Locknut, 3/8-24 thread (veplaces PD200).......... ... ... 1
Shell bearing, 2 halves, standard, connectingrod _.._...._... .. 4
Undersize bearing, .001" _. ... . ... .. ... -1
Undersize bearing, .002" _ ... ... ... ... -1
Undersize bearing, .010" _ ... ... ... ... ... 21
Undersize bearing, .020" _ ... ... ... ... -
Center main bearing hanger, without shell bearings

(includes item 11; replaces BG353A) .. ..................... ... -1
Dowel pin, between hanger halves, 3/16 x .875"..... ... 22
Shell bearing, 2 halves, standard, center main _..__._........ .. |
Undersize bearing, 001" ... .. .. -1
Undersize bearing, 002" ... .. ... ... ... 21
Undersize bearing, 010" ... . ... ... 1
Undersize bearing, 020" ... ... ... ... ... 1
Dowel pin, hanger to block, 3/16x 1.25". ... ... ... ... 2
Screw, 3/8-16 x 2-1/2"long. . . ... ... ... ... 2
Screw, hex head flange, 1/2-13 x2-3/4"long _.................. 2
BlbowW, 45 L 1
Oil line, 5/16" tubing withnuts_ .. ...................._..... .. ... 1
Elbow. . . ... . PR _1
Center main bearing hanger, without shell bearings

(includes item 11; replaces BG353) ... ... 1
Washer, 7/16" hardened . ... . ... .. ... ... .2
Screw, 7/16-14x2-12"long ............ ... ... ... ... 2

= Also available .010", .020" and .030" oversize.
b Also available .005" and .010" oversize.






ITEM

1

CRANKSHAFT and BEARING PLATE

PART NO. DESCRIPTION QTY.
*CA75C Crankshaft assembly (includes items 2, 3, 4 & 7 and
] ftem 12, page 8). . ... .. 1
GA49 Crankshaft gear (replaces GA48) ... ... ... 1
RK179C Oil slinger, crankshaft _ ... ... . .. ... ... . ... ... .. 21
,ME168 Main bearing assembly (includes items 5 & 6).............. ... 22
_ Bearing cup. ... ...
— Bearing cone. .. ... ...
PL156 Key, crank gear-Woodraff ... ... ... ... |
PA334 Pin, cranking ... 1
U226 Starting Crank . .......... 1
PH496B Oil seal (replaces PH496) _ ... ... . -1
QD761A Gasket, main bearing plate, .006" thick .__.__...____._...._..._. 2
QF93A Shim, main bearing plate, .014" thick ........................... 1
QD761 Gasket, main bearing plate, .003" thick _....._..............._ . 2
BG30852 Main bearing plate assembly, standard
(includes items 6 & 10). ... ... ... ... ... .. 1
PES Washer, 3/8" spring lock _ ... ... ... ... .6
XD29C Screw, 3/8-16 x 1-1/4"long ___ ... .. .. ... 6

a CAT75C is standard machining number. A dash number is
added for any special machining (located on marking pad).

v For engines with serial number 5075776 and after.

« Not serviced separately.

-10-






ITEM PARTNO.

1 VE693A

2 LzZ77LS1
LQ37

3 LD258DSI1

4 WDS8A

4A  WDIIIA

4B WDI12

5 XD17B

6  PH501

7 PD205

8  PE4

9  QCI2A

10 PCI71

11 YL399-Length

12 RFI225

13 YCI100

14 XKI

15 QBS5

16 QC70

17  QBS3

18 QC66

19 QBS5B

20 XDIi62

21  LD257CS1

22 PD207

23 PH484

24 QC67

25 °QC74

26  "PH79

27  °LF154

28 °°LF155

CARBURETOR and MANIFOLD

DESCRIPTION QTY.
Chokecontrol ... ... ... . ... 1
Carburetor assembly, includes YC100 anti-diesel solenoid _.._ 1
Carburetor repair kit ... ... .. . ... 1
Manifold assembly, upper, exhaust (includes items 5

& 20; replaces LD258BS1) ... .. .. 1
Muffler, exhaust .. ... ... 21
Muffler, exhaust _ . ... ... 21
Cap,weather_ ... ... ... .. ... ... 1
Screw, 5/16-18 thread x 7/8" long _.............................. 8
Washer, 21/64" hardened _. ... ... .. . P S _10
Nut, 5/16-24 thread ... ... ... . 2
Washer, 5/16", spring lock __...................... s .2
Gasket, carburetorflange .. ... ... ... ... 3
Stud, 5/16" x 1-5/16"long . ... ... .. ... 2
Wire assembly, -6, <12, -19 or -28, ADS to ignition ___._. ... 21
Elbow, carburetor inlet, 1/4" pipe x 1/4"tubing _.............. -1
Anti-diesel solenoid valve (replaces YC83A) ..__............... 1
Plug, 1/8" pipe, Allen head, countersunk ._..................... 1

Bushing, insert ... ... ..., 5
Gasket, upper to lower manifold ... ... .. ... ... ... ... 1
Bushing, insert (seeitem 25)_ ... ... ... ... -4
Gasket, exhaust port (see item 25) _ ... ... ............ -4
Gasket with insert (see item 25) ... .. 4

Screw, 5/16-18 thread x 2-1/2"long _........ ... ............. 22
Manifold assembly, lower, inlet (includes items 5 & 14) ... .. 21
Nut, 7/16-20thread . ... ... ... . .. . ... ... e 4
Washer, clamp_ ... . -4
Gasket, exhaust .. .4
Gasket, intake & exhaust (replaces items 17, 18 & 19) __._... .. 2
Washer, 29/64" hardened _........... .. ... ... ... -4
Spacer, manifold locating (red) _......._ ... ... ... .. ...... 2
Spacer, manifold locating (black) ... ... ... ............. 2

a See "Carburetors" in Options and Accessories section
in this manual for service parts.

b For engines with serial number 94041066 and after.
Included 1n gasket kit 20061001,

¢ Some engines may require Qty. 2 LF155 instead of :
Qty. 2 LF154 - Refer to repair manual or SPB 03-94 for details.

-12-



24

23

FOR ENGINES BEFORE
SERIAL NO. 6138687



OIL PUMP

ITEM PART NO. DESCRIPTION

K130S2
PI143B
XK121

"KDI122A
"KC66

PA64
QDS35A
PE14
XA8
XA56
XA7
RDI51

"KB53
'KDI121B

PL137

"KA61D2

GD94C
PD195
KB46
XA61
RDI126A
RDI25A
PE14
XA7

« Not serviced separately - part of K130S2 oil pump assembly.

Oil pump assembly (includes items 3-18) .. .

Screw, lock _

Plug, 1/8" plpe Ailen head countersunk _ -. L

Shaft, stub_ . AP
Gear, intemal _5F £%F B 5 - B
Pin, 1/8" x 3/4" long .. .

Gasket, pump cover . . . . ...
Washer, #10 spring lock . .

Screw, #10-32 thread x 1/2" long . . . ...

Screw, #10-32 thread x 1-1/4" long .
Screw, #10-32 thread x 3/8" long . .
Stainer, oil _. .
Cover, oil pump. . .
Shaft, drive . . . .
Key, Woodruff, no. 1
Body, oil pump.. e B B - Eeee Har
Gear, oil pump dI'lVC external .............
Locknut, 7/16-20 thread .
Cover, oil pump . . .
Screw, set, #10-32 thread x 3/16" long
Adapter, oil strainer. Ey—
Strainer, oil . .
Washer, #10 spring lock .

Screw, set #10-32 thread x 3/16" long _ . -

-14-

o
=

0 0 . + . . 5 » * 0 .
. ' ' . B ] ) N N \ \ 1

1)



e e =

- ey o ] \




IDLER GEAR, BEARING RETAINER and OIL COLLET

ITEM PARTNO. DESCRIPTION QTY.

1 P Bearing COp ... . |
2 BG352 Bearing retainer plate ... ... 1
3 PE4 Washer, 5/16" spring lock ... ... .. ... ... ... 6
4 XDI15B Screw, 5/16-18 thread x 3/4" long ... .. .. . ... ... . . ... ........ 6
5 “PJ105-3 Stad, adler gear. i 1
6 "GC28 Idler gear assembly (includes HG279 bushmg) ............... -1
7 XES3 Screw, set, 5/16-18 thread x 3/8" long, Allenhead ............. 2

« Not serviced separately-see item 4, page 10.
a For engines with serial number 5075776 and after.

-16-






ITEM PART NO. DESCRIPTION

DGO 1 OGN LA B W N

OIL LINES, PRESSURE VALVE, RELIEF VALVE and OIL FILTER

XD14
PE4
RF1514
JK53
RV41AS1
XK121
JK75
RMS845A
RF1319

26XX12041

RM1049E
RF1374
RMS50A
RF1420
RF1423
RV38S83
RV48
JK56
SA13
RF1394A
PA259
RF1388A
RF1389
PM111A
XE74
PH538
PF151

QTY.
Screw, 5/16-18 thread x 5/8"long ............. ... . ... ... 2
Washer, 5/16", spring lock _................................... 22
Elbow, oil spray (replaces RF1375A) _.......................... 1
O-1ing, 5/16" ILD. x7/16" O.D._ ... . 3
Valve, oil pressure reducing (includes items 7,25 & 26) ....... 1
Plug, 1/8" pipe, Allen head, countersunk _...._.................. 4
O-1ing, 3/16" ILD.x3/8" O.D. ... ... 1
Oil line, 1/4" tubing x 8-1/2"long . ........... ... ... ... 1
Elbow, 1/8" pipex 1/4" tubing _................ ... ... 21
Tee, 1/8" pipe x 1/4" tubing x 1/8" pipe (for TMD) . _........... 1
Hose, flexible, 19" long ... ... .. ... ... 1
Adapter, external flare x 1/8" NPT _ ... . ... ... ........ |
Qil line, 1/4" tubing x 7-1/2" long (replaces RM1122B)... ... .. 1
Fitting, oil line connections to crankcase ........................ 1
Nipple, oil filter mounting, 5/8-18 thread _........._. ... .. 1
Oil filter cartridge, 3pack ... ... ... . ... 1
Oil filter relief valve assembly_._........... ... ... 1
O-ring, 3/8"1LD. X 12" OD. ... . L2
Plug, 3/4™ expansion ... ... ... 1
Adapter, reliefvalve ... . |
Pin, 3/32"O.D.x5/8"long ... . 1
Body,reliefvalve ... ... . ... .. .. ... 1
Plunger, reliefvalve _ ... .. ... .. ... ... ... ......... .1
N o1 T |
Screw, set, 3/8-24 thread _.._. ... .. ... -1
Washer, sealing_. ... ... ... ... ... s 1
Plug, special _ ... 1

TMD-Top Mount Distributor

-18-






DO~ N fa D e

CAMSHAFT and FUEL PUMP MOUNTING

ITEM PART NO. DESCRIPTION QTY.
XD14 Screw, 5/16-18 x 5/8" long _ ... ... ... ... .. 22

PE4 Washer, 5/16" spring lock _ ... 2
LP74KS1 Fuel pump (replaces LP38KS1 & LP38E2S1) ... .. 1
RF1096 Elbow, 452 i _2
SE286 Beatshield .. ... . . ... ... e 1

PD9 Nut, 14-28 1
RM1049K Hose, flexible, 13" long . .......... .. .. . . .. .. .. ... 1
XD175 Screw, 1/4-20x7/8" long _ ... ... 22

PE3 Washer, 1/4" spring lock _ ... ... ... ... .2

10 TB105C1 Adapter, fuel pump, lessprimer . ........_._...._...__._........ 1
11 QDS538A Gasket, fuel pumpmounting _ ... ... 21
12 QD67 Gasket, fuel pumpadapter..___............ ... .. ... 1
13 RF794 Nipple, 1/8" pipex3/4"long . ... ... . ... ... 1
14  LP19B Tuel strainer. ... ... ... ... 1
— LQ32 Repair kit ... .. -1
15  F67C Valvetappet .. ... ... -8
16 PMI108 Spring, camshaft thrust plunger. ... .. ... ... 1
17 PFi101 Thrust plunger, camshaft _.__.......... ... . ... ... ... 1
18 PE46 Washer, 5/16", lock, external tooth_ . ... ... ... ... ... 23
19 XD19 Screw, 5/16-18x 1-1/4"long _ ... ... ... ... 3
20 "GB46 Gear, camshaft (replaces GB46A) . ....... ... ... ... 1
21  EAl132 Camshaft .. ... . .. PO 1
22 . TAIll1iD1 Plunger, fuel pump _ .. ... . |

= For engines with serial number 5075776 and after.

-20-






ITEM

\OOO\JCJ'\UI-D-UJNHI

PART NO.

T134M
PDI73A
VE87651
PH332
PK81
XKi21
XD16B
PE4
SAS52
TC391D
TC53581
PA340
TC322DS1
GD150
PH313A
TC388-1
TC395814
PA367
VBIS1
QD615B
PG972
PH571
TC398
PM173
PI145-1
XD4

PE3

GOVERNOR

DESCRIPTION QTY.
Governor assembly (includes items 2-4 & 16-23) ... ... 1
Nut, adjustingscrew_......_........._ .~ 7 .1
Control rod, governor to carb (includesitemd4) ... . ... .. !
Washer, flat, 18" LD.x 5/16"OD........._.. ... 1
Clip,lefthand ... ...~ """°7 21
Plug, 1/8" pipe, Allen head, countersunk _. .. ... .2
Screw, 5/16-18 x 7/8" long ... ... 4
Washer, 5/16", springlock ................._._ ... 4
Plug, 1/2"expansion.......--...---, ............................. 1
Thrustsleeveand bearing _......... ...~ 21
Gear and flyweight assembly (includes items 11-14) . |
Roll pin, 3/16"x 1-1/8"long ..._........__ ...~ 2
Flyweightassembly..... ...~~~ "7 2
Gear ... 1
Washer, flat, 3/8" nom, bushing .. . ... ... ... 1
Governorshaft. ... " 1
Housing assembly (includes items 8,17,18,21 & 22) ... .. 1
Roll pin, 1/8"x3/4"long ... ...~~~ 1
Yoke ... 21
Gasket, housing ... 7 1
Bracket, governorcontrol ... ... ... -1
Oilseal ... ... 1
Crossshaftandlever ... ... ... . PN 1
Spring, governor ... .. 7 1
Screw, adjusting, #10-32 x 6-3/4"long __ ... 1
Screw, 1/4-20 x 1-1/2" ong ... 1
Washer, 1/4", springlock ... " 1

22~






GEAR COVER and ACCESSORY DRIVE

ITEM PART NO. DESCRIPTION QTY.
1 QD633-1 Governor assembly (includes items 2-4 & 16-23) ............... 1
2 XD15B Screw, 5/16-18 thread x3/4"long ... ... ... ............... 2
3 PE4 Washer, 5/16", spring lock _ ... ... ... . ... ... 17
4 PH14 Washer, flat, 5/16" 1.D.x 19/32"O.D. ... ... . ........... _2
5 XD14B Screw, 5/16-18 thread x 5/8" long ... . . ... ... ... _......... 5
6 PD228 Fastener, spacerplate .. ....... ... ... ... 2
7 BD120-2S2  Gear cover assembly (includes item 9; includes plug, button

and shaft - for side mount distributor) .......__..._.............. 1

- 8 XD22 Screw, 5/16-18 thread x 1-3/4"long _ ... ... ... ... ......... .2
9 PH496C Oil seal, crankshaft _ ... ... .. ... 1
10  PA477 Pin, dowel, gear cover_ ... ... 2
11 XDi9 Screw, 5/16-18 thread x 1-1/4"long _......................... .8
12 XK3 Plug, 3/8" pipe, squarehead .. ................................... 1
13 QD634 Gasket, gear cover to spacerplate ............................... 1
14  WE243-4S1  Spacer plate, gear cover_ . ... .. ... .. -1
15 °“TFI122Y2 Accessory drive assembly (includes items 16-20,

23-25, 27, 32 & 34-35) L. 1
16  PH541 Oilseal ... . .. |
17 XD32 Screw, 3/8-16 thread x2"long ... ... .. ... ... 2
18 PES Washer, 3/8", spring lock _.... .. .. . . ... ... -2
19  TBI141CS1 Housing assembly (includes items 16 & 21) __.__............... 1
20 QD616 Gasket, housing ... ... ... 1
21 JK39 O-ring, 1-1/16"I.D. x 1-5/16"O.D. ... ... ... 1
22 MEI139 Bearing . 1
23 PK107 Lockring, bearing _ .. ... .. ... 1
24 HF470 Spacer, drive gear _...... ... ... 1
25  GDI20 Drive gear _ |
26  PKI108 Lock ring . . 3
27  PD79 Nut, 3/8-16thread ...................... . ... 2
28  JJ320G Drive shaft assembly (includes items 9, 20, 22-23,

26,29-31,33 & 35) i, 1
29  GF90 Gear, distributor. . ... . ... .. 1

30 PA367 Pin, distributor gear, 1/8"x3/4"long ... .................... 1
31  ID362-1 Shatt |
32 PL5S Key, Woodruff, shaft . ... ... ... ... .. ... 2
33  ME112 Bearing. ... .. ... ... il 1
34  XE65 Screw, #10-32 thread x 1/4"long, Allen head socket _____....._. 1
35  MD363-1 Pulley, drive _. .. .. ... .. 1

* For engines with serial number 5075776 and after.
24



13—




FLYWHEEL and AIR SHROUDING

ITEM PARTNO. DESCRIPTION - QTY.

1 SE241A Heat deflector, rightside_......................... e 1
2 SE240A Cylinder shroud, right side _........_........................... -1
3 SE242A Cylinder head cover, right side ........... S 1
4 - 'SD350 Engine name plate (replaces SD312A)_..___._....__........... -1
5 XA67 Screw, #4 x 1/ MlOng 4
6  GH43 Gear, TNg .. ... o -1
7 N116A1 Flywheel assembly (mcludes item 6; replaces NC194S1) ... .. 1
leZODl Flywheel assembly (includes item 6 & YN5 Magnet ring) ... |
8 PL145 Key, Woodruff, special (for CA75C series crankshaft) _ ... ... 1
°PL24 Key, Woodruff, special (for CA75C100 series crankshaft) ... .. 1 -
9 PE85 Lock washer, flywheel nut 1-1/2-12 _.......................... -1
_ °PE65-1 Lock washer, flywheel nut 1-1/4-12 for Flywheel Alternator... 1
10 PD1963-1 Nut, flywheel mounting (replaces PD193-2) .. ... .. ......._. 1
*PD157-2 Nut, flywheel mounting for Flywheel Alternator........___. 1
11  XA34 Screw, 1/4-20threadx1/2"long . e 8
12 PE3 Washer, 1/4", spring lock _...................... DU -8
13 °SE48 Screen, flywheel shroud _ ... .......... ... 1
14 XD172 Screw, 5/16-18 threadx 1/2"long .............................. 4
15 XD171 - Screw, 3/8-16 thread x 1/2"long _....... ... .. ... 2
16  PESOA Washer, lock, 3/8" internal tooth .. ..........................._. 2
17 PE4 Washer, 5/16", spring lock. . ........................ SO 4
18  SE239A Shroud, flywheel _......... ... e s 1
19 = PG1039 Speednut.... ... .. ... ... e, 2
20 PI230 Thumb screw........................ S 2
21 SE240 Cylinder shroud, leftside ........._.............. e 1
22  PH84 Washer, 1/4" LD. x 1/2" O.D. x 1/16" thick . .._................. 6
23 SE242 Cylinder head cover, leftside ... ... .................. L1
24 PG1050 Bracket, heat deflector, leftside............ U 1
25 SE241-4 Heat deflector, left side (replaces SE241) e i 1
26  XA34 Screw, 1/4-20 thread x 1/2"long _......... ... ... .22

a Verify correct part number with the spemﬁcatlon
number BOM,
b Part of ENA132 30 amp charging system.

-26-






ITEM

16

17
18
19

STARTER MOTOR MOUNTING

PART NO. DESCRIPTION QTY.
LL146 Sleeve, rubber. ... ... 1
*YA60 Starting motor. ... .. 1
XD29C Screw, 3/8-16 thread x 1-1/4"long . ........................... 3
PES Washer, 3/8", springlock _ ... .. ... ... -3
PES6A Washer, 3/8", external toothlock ... ... ............... . 21
——— Nut, MIOX 1.5 1
———— Washer, M5, springlock ... ... ... ... -1
e Nut, M5 x 0.8 . . 1
TMD27M00305 Relay, solenoid operated _ ... . ... ................... |
XD7 Screw, 1/4-20 threadx 1"long ................. ... ... ....... 2
PE34A Washer, 1/4", external tooth .. _......... .. ... . .. . ... ... 2
PD77 Nut, 1/4-20 thread ... . . 2
PE3 Washer, 1/4", springlock . .......... ... ... ... 2
PD77 Nut, 1/4-20thread _ .. ... ... ... .. 2
~ PE45 Washer, #10, external tooth lock _........................ ... 1
PE45 Washer, #8, internal tooth lock (optional) _................... -1
PD115 Nut, #10-32thread _.... .. .. ... .. ... ... -1
PD153 Nut, #8-32 thread (optional) _.... ... ... . ... ... ... -1
YL377-8 Ignition wire assembly _......_ .. .. .. ... -1
YL403-8 Ignition wire assembly _ .. ... ..., -1
YL352-23 Ignition wireassembly ... ... ... ... -1

a See " Starters” in Options section of the manual for service parts.
* Not serviced separately

8.






CONTROL PANEL

ITEM PART NO. DESCRIPTION QTY.
1 YL352-8 Ignition wire assembly ... .. . ... ... 1
2 :YC27BSI Ignition, starting switch (includesitem 7). ... ........_ 1
o bYC9BSI Ignition switch ..____.....__... ... e e 1
— YCI9 Starting switch __.... B 1
3 SD265 Tag, choke instructions _............. e 1
4 XA33 Screw, 1/4"-20 thread x 3/8"long ____............. ... ... _4
5 PE3 Washer, 1/4" spring lock. .. ... ... ... ... -4
6 VE731 Control panel _ ... -1
7 SD255 Tag, ignition starting switch __._......_........_....... ... . -1

- 8 YE2 Ammeter ... ... |
9 RS56 Oil pressure gauge ... ... 1

a For engines with serial number 365572 and afier.
b For engines with serial number 365571 and before.

230-



26 16

OPTIONAL 15
RESTRICTION INDICATOR

17




ITEM PART NO.

e - B B NI, TN SN UV B N I

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

LJ131
LKS
X02355
X02679

LL89

LO190
LO127B
22P20648
,22P20227
SD302
,LO1389

LL192
L0191
PG1241
XDI14A
PH7TA
PE4
PD78
XATA
PH195
PD198
LI131B
LP59A

- AIR CLEANER GROUP

LAA267-DRY TYPE
DESCRIPTION QTY.
Tube, airinlet. ... ... 1
Clamp, hose ... ... . 3
Clamp, hose . ... .. . |
Hose connection _...............................................1
Elbow, tube to carburetor- ... ... ... . ... .. ... 1
Cap,afrstack .. ... ... 21
Precleaner assembly (includes items 8-10)__................_ ... 1
Coverassembly_ ... ... 1
BoOWl 21
Sleeve assembly.. ... e 1
Decal, instruction .. ... ... . ... ... ... 1
Air cleaner (includes items 13 thru 17) ... ... ... .. -1
ClamD 1
G 1
Dustunloader. ... . . 1
Filterelement . . .. 1
Wingnut_ . 21
Strap, air clearermounting_.......__._.... ... .. ... 21
Screw, 5/16-18 thread x 5/8"long ... ... ... ... ... ... ....... 4
Washer, 11/32" flat. ... . . . 4
Washer, 5/16", spring lock.................... ... 4
Nut, 5/16-18 thread ... ... ... . 3
Capscrew, indented . .....__......._.......... PO 2
Washer, 17/64", flat __ ... . ... ... . ... . . .. ... el 22
Locknut, 1/4-20thread _ ... ... ... . . . .. ... 22
Tube, air inlet with restrictor fitting (replaces item 1).... ... .. 1
1

Alr restriction indicator _ ... ...

* Not serviced separately.

~32-






ITEM PART NO.

| h B W b

||

|

XD1i6
PE4
PHI198
PG314A
YL349
YL358-15
YL339-14
YL339-16
YL339-42
YL339-44
YD20
YF50C
XD4

PE3
PG543A1
JK59
YD20A
YL352-26
YF41AS1
PG556B

DISTRIBUTOR and COIL

DESCRIPTION QTY.
Screw, 5/16"-18 thread x 7/8" long ............. ... ... ........ 1
Washer, 5/16" springlock _. ... ... ... ... ... 1
Rubber grommet __ 3
Clamp (replaces PG1042) .. ... ... ... ... 2
Distributor ignition cable set (includes item 3) ... ... .. 1
Cable, coiltodistributor_ .. _................ .. ... ... |
Cable,#l cylinder_ . ... ... ... . . .. ... 21
Cable,#3cylinder _....... . . .. ... -1
Cable,#2 cylinder _. ... .. ... . ... |
Cable,#4 cylinder _..__. ... ... ... ... ... -1
Rubber nipple, distributor ... . ... -5
Distributor, solid state ignition _.........__.... ... .......... ... 1
Screw, 1/4"-20 thread x 172" long .. ..........................._ 1
Washer, 1/4" spring lock _.... ... ... ... . ... ... -1
Clamp . 1
O-ing, 1-1/16"1D. x 1-5/16"OD._ ... ................. e -1
Rubber nipple, coil terminal ... ... ... ... ... ... 1
Ignition wire assembly ... ... ... ... ... ... 1
Ignition coil assembly (includesitem 15)_ ... ... ... ... |
Clamp, standard ___ ... ... -1

~34-



[N e R S

4 5 6
(JK52) (JK55) (QC74) (LF154) (LF155) (PH79)

Q0900

\ Voo \ \

7 8 9 10 11 12
(QD757€E) (QD758A)  (QC12A) (QC67) (QD616)  (QD839)

6 o o o o o OQOQ O _©
TR R

o 0 15 16 17 18 19
(JK53) (JK56) (JK75) (QD535A) (QD538A)
\ (QDB15A)
- 13
(QDB35A)

\

22
(QD761)

\

20 | 21 23
(QD633—1) | (QD634) ~ (QD761A)



ITEM

PART NO.
1 JK52
2 JK55
3 °QC74
4  °LF154
5  °LF155
6 °PH79
7  QD757E
8  QD758A
9 QCI12A
10 QD67
11 QD616
12 QD839
13 QD635A
14 QD615A
15  JK53 |
16 JK56
17 JK75
18  QDS535A
19 QD538A
20 QD633-1
21 QD634
22 QD761
23 QD761A
24 LIT20123
—  *Q32E
—  *Q34C
— °20061001

ENGINE GASKET SET

DESCRIPTION QTY.
O-ring, 3/16" 1.D. x 5/16" O.D., for drainline . ................ -4
O-ring, 9/16"1D.x3/4"OD. ... ... 216
Gasket, manifold ... ... ... ... ... 2
Spacer, manifold locator-RED _......... ... ... ... ... .2
Spacer, manifold locator-BLACK ..... ... ... .. ... ... ... 2
Washer, flat, 453" hardened _.......... ... ... ... .4
Gasket, cylinderhead ... ... . ...l 4
Gasket, rockerarm cover_. ... ... _4
Gasket, carburetor flange . ... ... ... 3
Gasket, fuel pump adapter ......... ... ...l 1
Gasket, accesssory drive housing _.......__...... U -1
Gasket, cylinderbase _.............. ... D 4
Gasket, bottomcover. ... 1
Gasket, governorhousing _ .. ... ... ...l .1
O-ring, 5/16" 1.D. x 7/16" O.D., oil collet coupllng _____________ 2
O-ring, 3/8" .D. x 1/2" O.D., 011 colletadapter .. . ............. 1
O-ring, 3/16" 1.D. x 3/8" O. D .................................... 1
Gasket, oill pump cover_ . ... ... ... -1
Gasket, fucipump ... ... .. e |
Gasket, crankcase . ... ... 1
Gasket,' BEAT COVET _ ...\ 1
Gasket, main bearing plate, .003" thick _. ... ............. ... .2
Gasket, main bearing plate, .006" thick _.................... .. .2
Instruction sheet for QC74 installation,

not shown, forreferenceonly........ ...l 1
Complete Engine Overhaul gasket set,

includesitems 1 thru24 _ .. ... ... . .. ... ... |
Gasket set, valve grinding

includesitems 1 thru8 & 24 . ... .. . .. ... . ... 1
Kit, manifold gasket with spacers,

includesitems 3thru 6 & 24 ... ... . ... ... 1

a For "PREMIUM" Gasket set in place of Q32E, order P/N 20161017
b For "PREMIUM" Gasket set in place of Q34C, order P/N 20161016
< For installation instruction sheet, see LIT20123

_36-






Wisconsin Options
for the V465D

-38-



VOLTS-12
BRUSHES-2

YB69, YB85 & YB87 ALTERNATOR

CONTROL - Voltage Regulator
LUBRICATION-Bearings are pre-lubricated. No additionat lubrication is necessary.

PRECAUTIONS:

Obsetve proper polarity when installing battery.
Negative battery terminal must be grounded.
Reverse polarity will destroy the rectifier diodes

in the altemator.

As a precautionary measure, disconnect ground
terminal when charging battery in vehicle. Con-
necting charger in reverse will destroy the rectifier

diodes in the alternator.

DC NOT, under any circumstances, short the field
terminal of the alternator to ground, as permanent
damage to the regulator will cccur.

DO NOT remove the alternator from the vehicle
without first disconnecting the battery ground

USE WITH MODEL v4865D
SPECIFICATIONS

VENTILATED-Yes

RATED OUTPUT-YB69-35 Amperes
CONTROL- Voitage Regulator YB85-37 Amperes
ROTATION-Clockwise at drive end YBB87-65 Amperes

DO NOT operate engine with battery disconnected
or disconnect the alternator cutput lead while the
alternator is operating, as damping effect of the
battery will be lost. The voltage will rise to an
extreme value and permanent damage to the
reguiator may occur.

DO NOT disconnect the voltage regulator while

the alternator is operating, because the large transient
voltage that occurs when disconnect takes place

may damage the regulator.

CAUTION: Qutput wires from Altermnator to Ammeter,
and from Ammeter {o battery terminai on starting
solenoid must be of suffient size for charging 35 to

cable. 85 amps. Use No. 10 gauge stranded wire or larger.
WIRING DIAGRAM
1 - - -
B
S
10 GAGE MINIMUM ——
{THIS WIRE OMITTED WHEN
AMMETER S SHIPPED LOOSE @ -
OR SUPPLIED BY CUSTOMER) _
] 10 GAGE MININUM STARTER BATIERY AND CABLES
N ‘ FURNISHED BY CUSTONER
@ s 1
. g !
IGNITION /STARTING
SWTCH
i
1
|
] DISTRIBUTOR
OlL. PRESSURE .
SWTCH
(WHEN SPECIFIED)




ITEM

Iooqc\m-h-ww,—-

o

12
13

14
15

16

YB87AS51 BELT DRIVEN ALTERNATOR MOUNTING
Replaces YB85BS1 (Beginning with Serial No. 00060319)

USE WITH MODEL V465

19 17 2221 20

PART NO.

PH209B
PG1182
PD78
PE4
YL3563-12
PE75
PG1183
SE240
YL376-27

XD178

BI379D
XP170

MH184A
PH77A

PE46
XD14A

XD15

DESCRIPTION Qry.
Washer, 172" 0D, e 1
123 ¥ o USSR, 1 17
Nut, 5/16"-18thread ... ..o 2 18
Lockwasher, 5/16" .. e, 3
Ground wire___............. 1 19
Lockwasher, 3/16" 1 20
Bracket ........... eemmeemresmemcenamasesan 1
Cylinder shroud, left ...l 1
Ignition wire assembly,
No. 10, 27" long (not iltustrated) _..._....1
Screw, 5/16"-18 thread x 21
7/8" long (S.A.E. grade 5) ... 1 22
Bracket (replaces BI379) oo i 23
Screw, 1/2" -13 thread x 24
214" ONG ..o, 1 25
Belt .. 1 26
Washer, 5/16" ID. x
5/8" 0D, o 2
Lockwasher, 5/16" ..o 2
Screw, 5/16"-18 thread x
5/8" long (S.AE. grade 5) ... 2
Screw, 5/16"-18 thread x
3/4" long _........ 1

-40-

ITEM PART NO.

PE7
YL377-30

PD81
YBE7A

MD405A

HD277M00407

10120164
10120162
YL352C12
XD168

TF122PSt

DESCRIPTION QTy,
Lockwasher, 1/2" ... 1
Ignition wire assembly,

No. 10,30" 100E v 1
Nut, 1/2"-13 thread .....oveeeeeiviceeeeeeee 1
Alternator assembly,

(includes items 21, 22, 23, 24 & 25)
(replaces YB85 Alternator and

Y71 Regulator; see Service

Bulletin SPB 4-83) ....coeeeiieerimieneee 1
Drive pulley (replaces MD405) _........_. 1
Fan, alternator ....... 1
Regulator/Brush assembly __..._.__........ |
Wiring hamess. ... eenel
Wire assembly (replaces YL392-14) _._.1
Screw, 5/16"-18 thread x

11/4" long (S.AE. grade3) ..., 1



ITEM

IOG'--]G\‘J-J:-D-)NH

12
13

14
15

16 -

17
18

PART NO.

PH209B
PG1182
PD78
PE4
YL353-12
PE75
PG1183
SE240
YL376-27

XD17B

BI379
XD170

MH184A
PH77A

PE46
XD14A

XD15

PE7
YL377-30

19 17 21

YB85BS1 BELT DRIVEN ALTERNATOR MOUNTING
Replaces YB69 (Beginning with Serial No. 6070163)

USE WITH MODEL V465

20

DESCRIPTION QTY.
Washer, 1/2" 0D, e 1
AP <o 1
Nut, 5/16"-18 thread _..........oooreeeeeee. 2
Lockwasher, 5/16" ..o 3
Ground Wire_ . ....oeeeeeceeecae e e 1
Lockwasher, 3/16" ...oneeee 1
Bracket oo 1
Cylinder shroud, left ... _.oooueene. . 1
Ignition wire assembly, #10 gage
wire, 27" long (not illusirated) ... 1
Screw, 5/16"-18 thread x
7/8" long (S.AE. grade5) ... 1
Bracket ...ooeceeveeeeececaeeeeee . 1
Screw, 1/2" 13 thread x
214" IONG oo 1
Belt et e 1
Washer, 5/16"1D.x
58" OD. e 2
Lockwasher, 5/16" ..., 2
Screw, 5/16"-18 thread x
5/8" long (S AE. grade 5) .. ... 2
Screw, 5/16"-18 thread x
3/4" long S
Lockwasher, 1/2" oo,
Ignition wire assembly, #10 gage
wire, 30" long ... oo 1

ITEM PART NO.

19
20

21
22
23

24

-41-

PD81

YB35A

YB85C

MD405

YJ71

XD169

*YL352-14

*YL393-10

a

TF122Y231
ACCESSORY DRIVE

DESCRIPTION

Nut, 1/2"-13 thread ...

Alternator assembly with Regulator
mounted externally on back cover

(includes ilems 21,22 & 24) ...

Alternator assembly with Regulator
mounted internally in back cover

(includes items 21,22 & 24) _.........

{both replace YB69 Alternator and
Y53 Regulator; see Service
Bulletin SPB 4-33 & 4-88)

Screw, 5/16"-18 thread x

11/4" jong (S.AE. grade 5) ...........
Wire assembly for YB8SA, ...

excitation term to Coil (+)
(14" long w/ 2 Ang terminals)

indicator lite term to Resistor
(10" iong w/ 1 ring & 1 spade term)

Both wires are supplied with YB85BS1
service assembly. See SPB 4-88.

Drive pulley ... eeeeceaeeeee
Regulator.... ... ...

Wire assembly for YB85C, ............




ITEM

IOG'-CIO\MJE-U)M'—'

12
13

14
15

i6

19 17 21 20 N
PART NO. DESCRIPTION QrY.

PH209B Washer, 1/2"OD. oo 1
PG1182  Strap..... ... ek
PD78 Nut, 5/16"-18 thread .......coeeeeeeeeeaeee 2
PE4 Lockwasher, 5/16" ..o 3
YL353-12 Ground Wire...ooooeeeeoooee 1
PE75 Lockwasher, 3/16" e 1
PG1183 Bracket ..o 1
SE240 Cylinder shroud, left ..oovvveeeeee 1
YL376-27  Ignition wire assembly, ammeter o

solenoid, #10 gage wire with

terminals, 27" long (not illustrated)........ 1
XD17B Screw, 5/16"-18 thread x

7/8" long (S.AE. grade 5) _ooeeeee. 1
BI379 Bracket JUUUTRI |
XD170 Screw, 1/2" -13 thread x

214" 1ODE e 1
MH184A Belt e 1
PH77A Washer, 5/16"1D. x

5/8" O e e 2
PE46 Lockwasher, 5/16" . oo, 2
XD13A Screw, 5/16"-18 thread x

5/8" long (S.AE. grade 5) ..o 2
XD15 Screw, 5/16"-18 thread x

374" LONE e 1

YB69 BELT DRIVEN ALTERNATOR MOUNTING
Replaces YB60A &YB62B BELT DRIVEN GENERATOR

(Beginning with Serial No. 5734200)

USE WITH MODEL V465

ITEM PART NO.

17
18

19
20

21
22
23

24

—42-

PE7
YL377-30

PD81
YB69

MD405
YJ53
XD169

YL3s2

TF122Y251

DESCRIPTION QTY.
Lockwasher, 12" ... .l
Ignition wire assembly,

#10 gage wire, 30.long..o. o eovoee .. i
Nut, 1/2"-13 thread ..o 1
Alternator assembly

(includes items 21, 22 & 24)

{replaces YB69 Alternator and

YJ53 Regulator; see Service

Bulletin SPB 4-83) e 1
Drive pulley oo 1
Regulator ....veceeiee oo 1
Screw, 5/16"-18 tlwead x

11/4" long (S.AE. grade 5} ......ueeunn-.. 1
Wire assemibly .. oeeceeeeeceeccreemeeeecsnanas 1



IFTEM PARTNO. DESCRIPTION

0A-5500
0A-4500
1A-5003T
1B-5500Y
O0A-7507*
1B-2006
1A-7055
1B-2201F
0A-9200
OA-0339F
1B-3075A
1B-4063
1B-9112
1B-9000
0A-5127
0A-2353
0A-6226
0A-6155

YB87A ALTERNATOR ASSEMBLY
furnished on engines beginning with serial number 00060319

QTY.
Nut, PULLEY ... 1
Washer, Lock ..o 1
Pulley, sq special _..... 1
Fan, plated ...._.__.... eraeaemmmessasnstns 1
Spacer, fan .o 1
Bearing, D.E. ______ 1
Reiainer, D.E. bearing ..___________.___.______ 1
Retainer, ning, votor ......oeeeeee v 1
Screw, bearing retainer.. .. ........coceeen. 3
Rotor agsembly.......cceeeeeenene .
Stator assemblY ..oeee oo 1
Wiring hamess ... oo 1
Relay lead 1
Nut, battery term. Metri¢ oo |
Terminal, battery, round ...oooeeereeooo . 1
Insulator, SRE. CS130 ... ......... |
Insulator, Capachor ....ueeeeeereeeeeeneeeeceae 1

ITEM PARTNO. DESCRIPTION

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

-43-

0A-3210
0A-5136
0A-1329
1B-1008NL
1B-1241
OA-0799*
1A-7000
0A-6999*
0A-03625P
1B-6008
1B-1308
0A-5131
1A-1632
0A-2206
0A-6156
0A-6228
0A-3100
0A-5123

QTY.
Washer, flat ..o 1
Nut, battery term. CS130 ... 1
Thro Bolts . oo et 3
S R E e 1
Rectifier, 75amp, Ford __..___.._._______.__. 1
SETEW, TECL. e oo 4
Needlebearing, SRE. ......oovrveeeirearann 1
Insulator, regulator oo 2
Screw, reg-brushholder . . ............4
Regulator, Ford IC ... 1
Brush holder assembly, Ford IC __._......_ 1
Nut, brushholder ... 2
Boot, relay terminal ..........coooeeiee 1
Stud, relay terminal ... ... A
Grommiet, relay terminal _........ooeennnein.l 1
Battery, insulator ..........coooeeeooa 1
Washer, gm. stud _......oceerroceeeieneinenes 1
Nut, relay terminal .........ccooovvvirinnennes 1



YB 85B S1 Alternator Assembly

- Motorola Part No. 8EA2001FA

furnished on engines beginning with serial number 6200000 {approximately)

ltem No. = Part No. Description Qly Item No. Part No. Description Qty
1 14-215 Front housing 1 28 (Not used)

2 12-65 Rotor assembly 1 29 20-178 Tapping screw 8
3 13-54 Stator assembly 1 30 20121 - Tapping screw 3
4 14-213 Rear housing 1 31 20-342 Hex nut 2
5 7-8 Fan 1 20-268 Hex nut 2
6* MD 405 Pulley 1 32 20-148 Hex locknut 4
7 11-21 Front bearing 1 20-296 Hex nut 4
8 11-21 Rear bearing 1 33 20-337 Hex locknut 2
9 12-22 Slip ring 1 34 20-120 Flat metal washer 4
10 11-64 - Rear bearing retainer 1 35 20-136 Pulley mounting nut 1
11 1-206 Diode field 1 s 20-137 Split lock washer 1
12 1-207 Diode bridge 1 37 (Not used)

13 20-334 D+ strap 1 38 —— (Not used)

14 3-65 Brush assembly 1 39 {Not used)

15 20-152 Fan spacer 1 40 20-341 Washer 1
16 20-7 Woodruff key 1 41 20-343 Machine screw 2
17 3-56 Felt gasket 1 20-344 Machine screw 2
18 14-214 Cover assembly 1 42 15-4 insulator washer . 2
19 {Not used) - YL 352-14 Wirelead for YB85A 1
20 20-335 AC tap strap 1 (not itlustrated)

21 — (Not used) —* YL 392 Wire lead for YB 85C 1
22 —~——  {Notused) (not Nlustrated)

23 (Not used) — PE 45 Washer (not lllustrated)1
24" YJ 72 Voltage regulator 1 — PE 34A Washer {not lllustrated)t
25 20-336 Bolt 4 -t PD 77 Hex nut {(not illustrated)t
26 20-338 Conicat washer screw 3 — PD 250 Hex nut {not Klustrated)j
27 20-339 Machine screw 2

*Parts may be ordered from Wisconsin Motors, LLC. All others are Motorola parts and should be purchased through the Motorola service network,




YB 85A ALTERNATOR

MOTOROLA Part No. 8AR2069F

SERVICE INSTRUCTIONS — In Motorola Automotive Products Inc. Alternator Systems Service Manual,
MOTOROLA AUTOMOTIVE PRODUCTS INC., 9401 W. GRAND AVE., FRANKLIN PARK, ILLINOIS.

SERVICE PARTS — Except for Drive Pulley, Ref. 3, and Regulator, Ref. 29, all other Alternator compeonents should
be ordered from a Motorola Automotive Products Distributor or Dealer.

4
3
2
5
Ref| Motorola I No Ref | Motorola D e No
No.| Part Ne. Deseription Req No. | Part No. prion Req
1]20-136 NUT, pulley mounting, 5/8-18 thread, hex ....| 1 18 {11-25 RETAINER, rear bedling .........covivvennn.. 1
2(20-137  WASHER, splitlock. 5/8" ... ..ovvvvreeenn. ... 1 19 |14-98 HOUSING, TEOT .....oieirseinnnnennnnnn, 1
3|MD 405 PULLEY, dIiVe .........ccovomeeeeeennnnnnnn, 1 20 |3-15 BRUSHASSEMBLY ............................ 1
Wisconsin i "
Part No. 21 | 20-102 SCREW, iapping, No..8 X2 2
4]7-8 FAN, normcﬂ ro?ation {clockwise) ............ 1 22 [20-223 SCREW, tapping, No. 10x5/8 ................ 3
20- t LTE . 1
5120-92  SPACER, fon amd pulley. 7/1 23 |20-272  LOCKNUT, hex. No. 10-24 thread .. ........... 6
14- H i (o) S
& |14 OUSING, froni ! 24 |15-4 INSULATING WASHER, No. 10x 1/2° OD. ......| 1
7 | 20- N . No. 10-32thread ............... :
3 U7, square. No . 4 25 {1130 DIODEASSEMBLY ............................ 1
81121 BEARING, frODt ... .oovviiieineeneeeenrnnnnns, 1 :
’ 26 | 15-27 INSULATOR SLEEVE, nylon. 3/32"long .........
97113 RETAINER, front bearing ...........oveenn.... 1 -
HER, froni g. 27 [20-3¢  NUT, hex, No. 10-24 thread «......oovoonn.. .. 2
10 | 20-7 WOODRUFFKEY, NG.5 .. ... ...oeieernee.. .. '
UFF KEY, No ! 28 {201 BOLT, machine, No. 10-32 x 2-7/8" long .. ... . 4
11 [ 121 TORASSEMBLY _.......................... 1
1 ROTOR AS Y 29 {Yd M REGULATOR, model 8RF2012A ............... 1
12 11-23 BEARING, (No. 202)secded *................. 1 Wisconsin
13 [ 13-22 STATORASSEMBLY ........................... 1 Part No.
14| 1-126 DIODE ASSEMBLY, rectifying. r;egative 30 13-6 COYER, brushholder .............ccocvavu.... 1
(blackprinting) ... 1 31 |3-21 SHIELD, dusl ...oiiiiieeiiiiiiininiaiiine. 1
15[ 1171 DIODE ASSEMBLY, rectifying. positive 32 120-146  MNUT, terminal, 1/4"-20thread, hex. ........... 1
(redprinting) ......oovivniiniie e, 1
: 33 |20-62 WASHER, terminal, 1/4" split-lock ............. 1
16 | 15-10 INSULATING WASHER, No. 10x3/40D. ....... 5
34 |15-26 INSULATORSLEEVE ........................... 1
17 | 15-1 INSULATOR SLEEVE, nylon, 19/32" long ........ 2
35 |20-287  CAPSTUD ...............ciiieieeeaennnn. 1
36 [15-7 INSULATOR, SQUATE ..., 1




(OBSOLETE)
YB 69 ALTERNATOR

REPLACED YB-85A BEGINNING WITH ENGINE S$/N 6070163
MOTOROLA Part No. RA 12N 451

SERVICE INSTRUCTIONS - In Motorola Automotive Products Inc., RA Series Alfernator Systems, 25-49 Service Manual.
MOTOROL A AUTOMOTIVE PRODUCTS INC., 9401 W. GRAND AVE., FRANKLIN P ARK, ILLINOIS.

SERV]‘CE PARTS - Except for Drive Puliey, Ref. 3, ond Reguloter, Ref, 29; all other Alternator components

should be ordered from o Motorola Automotive Products Distributor or Dealer.

20 31 30 2 22
i 2
-t
1 ::z' 'PA:::;:(':? Description ':‘:q | :if "P‘::::I: 7 Description ::q_
1| 20-136 NUT, pulley mounting, 5/8-18 thread, hex. ... 1 17 | 15-1 INSULATOR SLEEVE, nylon, 19/32% long ... 2
2| 205 | WASHER, solit lock, 5/8% 1 18 | 11-25 RETAINER, rect boaming e mmrmmsomssessnes 1
3 MDAO5 | PULLEY, G0Ve oo 1 19§ 1418 HOUSING, rear o
Wisconsin

Part Ne. 20 | 31 BRUSH ASSEMBLY .. 1
41378 FAN, normal rotation {clockwize} .wcemeninien 1 21| 2-32 SCREW, tapping, No. 8 x 1/2% BR—— 2
5 { 20.92 SPACER, fan and pulley, 77169 .o ereerenmens 1 22 | 20-99 icif:;h;:’pi"q' Mo 10 x 127 (with ;
6114 HOUSING, o0t worormrsenses oo ! 23 | 20-33 LOCKNUT, hex., No. 10-24 thteag .. oooo...... 6
7 | 20-3 NUT, square, No. 10-32 thread ...cccvecrcerecvns 4 24 | 15-4 INSULATING WASHER, No. 10 x 1/2¢ O.D. .. 1
8t n-n BEARING, front ! 25 | 1-29 DIODE ASSEMBLY, 1501atOn servemrmrnrrrnenee 1
R RETAINER, front bearing ! 26 | 152 INSUL ATOR SLEEVE, nylon, 3/32% long ..u. 1
10} 207 WOODRUFF KEY, No. 5 1 27 | 20-34 NUT, hex., No. 10-24 th1ea@ e evmumemssmmmrorsmssen 2
Ll Rt ROTOR ASSEMBLY 1 28 | 209 BOL T, machine, No. 10-32 x 2-7/8% long v 4
12| 1n-23 BEARING, (No. 202) sealed wummermrenenrenenss 1 29| vis3 REGULATOR, Model 8 RF 20 11 A covvvuerencarmonne 1

13 | 131 STATOR ASSEMBLY ..o, SO t Wisconsin '

Part No,
My DDE ASSEMBLY, rectliying, negative SEEEY COVER, brush BOldet mmorormnsrso 1
15 | 1-1 DIODE ASSEMBLY, rectifying, positive 31 ] 313 SHIEL D, dust PR !
(red printing} .. 1 31 | 20-146 NUT, temtnal, 1/4%-20 thread, hex. e 1
116 | 153 INSULATING WASHER, No. 10 x 3/40.D... | 5 23 | 20-62 WASHER, teminal, 1/4" split-lock







FLYWHEEL ALTERNATOR - ENA132

ITEM PART NO. DESCRIPTION QTY.
1 “YB84 - Statorassembly, 12V, 30A o
2 XB106 Screw, #10-32 thread x 1", socket head ...ooooooeoooeoeee
3 PE14 Washer, spring, 1ock, #10 .o
4 PA340 Pin, toll, 3/16" X 1-1/8" 100G ..o
5 XA35 Screw, 1/4"-20 thread X 5/8" 100G oo
6 YJ70A Module, rectifier/regulator ...
7 YL393-24 Wire assembly, T4AWG e
8 PE3 Washer, spring, Lock, 1/4" ... oo
9 PD77 © Nut, 1/4"20 thread ..o

a Use with N120D1 flywheel & CA75C100 series crankshaft.

WIRING DIAGRAM-FLYWHEEL ALTERNATOR

ey

BATTERY AND CABLES
FURNISHED BY CUSTOMER

L |
STARTER

12 GAGE MINIMUM

ANTI—-DIESELING RECTFIER /REGULATOR STATOR
SOLENOID " 9

(WHEN SPECIFED)

CYLINDERS

3 1
FGNITION /STARTING
SWITCH
RED WIRE

BLACK WIRE

DISTRIBUTOR
(8.5.)
FIRNG ORDER
oL SEE%S_IURE 1=3-4-2
(MHEN SPECIIED)

Hi-TEMPERATURE
SAFTETY SWITCH
{uHeN SPECIIED) )

-48-



L77 SERIES CARBURETOR




CARB REF NO,
1
2
3
4
ITEM PARTNO. DESCRIPTION QTY.
1 93C105-3 Shaft, choke (1,3} ool 1
93C105-302  Shaft, choke (2,4) oo 1
2 93C106-2 Lever, choke (1,3) ... e eaamn 1
93C106-13AE  Lever, assembly, choke clamp (24)...._.. 1
3 93T22S8 Nut, choke lever (1,3} eumueeeeeeeee 1
4  *93T41-10 Lockwasher, choke levernut ._...__......... i
5  PM210 Spring, choke lever (1,3) ooooeevmeeneeen 1
PM236 Spring, torsional, choke lever (NS1) _.._1
6 93C140-58 Screw & washer, bracket (1,3)....._...._. 2
7 937888-8 Screw, tube clamp (1) ooeeeeee 1
93T888-6 Screw, tube clamp (3) ...eeeeeeeeeeo 1
8 93C110-7 Clamp, bracket (1,3) e 1
9  93C109-60 Bracket, choke (1,3) 1
10 93C131-4X2  Retainer, choke shaft packing _.___..._.... 1
11 *93757-4 ‘Washer, choke shaft packing ................ 1
12 * 9372158 Nut, clamp serew {1,3) e 1
13 93T63-9 Pin, washer retainer (1,2) .oooeeneeeea.l. 1
14 93C130-4 Washer, shaft thrust (1,2) .ooeeeeeee 1
15 * 93T52-57 Retainer, throtile shaft packing .._.________ 2
16 ® 93T48-9 Seal, throttle shaft .. ... ooearnnne 2
17 -93C9-75 Bushing, throttle shaft ... 2
18 *93C46-49 Needle, idle adjusting . ... 1
19 93C111-155  Spring, adjustingnesdle ______............. 1
20 93C21-42 Plate, throttle 1
21 93T31585-4  Screw, throttle plate 2
22 NS.S. Roli pin, throttle lever ... 1
23 93T888-10 Screw, lever stop .. 1
24 93CR27-241-1 Lever and stop, throttle (1,2)
(incl. item 23) ________._..... H
83CR27-472  Lever and stop, throttle (3,4)
(incl. item 23) .o 1
25 93C29-1386  Shaft and lever assembly (1,2)
- (includes items 13,14,22-24) _.__________ 1
93C29-2201 Shaft and lever assembly (3,4)
(includes items 22-24) ... 1
26 N.S.S. Shaft, throttle 1
27 NSS. Body, throttle (1,2) ..o 1
% 93BR2-193J-26 Body, throtile (3.4) . 1
28 "93CR37-1X1  Plug, choke shafthole (1,3) ... 1
29 93C102-123 Plate, choke (1,3) 1
—  93C102-129 Plate, choke (2.4) 1
30 ®93T315S5-4  Screw, chokeplate... ... 2
31 93156-20 Fiber washer, fuel valveseat ............... 1
- 32 *93C81-66-35 Valve and seat, fuel (1,2) oo . 1
93C81-103-1-35Valve and seat, fuel (viton) (3,4) ... 1
33 93C66-104-45 Jet, discharge (1,2) ... 1
93C66-96-48  Jet, discharge (3,4). 1

L77 & LZ77 SERIES CARBURETOR

WISCONSIN PART NO.

51, BS1, G81,J81

LS1, NS1

'CS1, HS1 (W/ AUTO CHOKE)

MS1 (W/ AUTO CHOKE)

ITEM PART NO.

34 *P93T56.73
35 93C76-55-1
36 93C120-18
37 93C85-97
38 "93C142-55
39 93C52-2-12
40 93B3-129A
93B3-154
41 ®93T56-24
42 93C52-7-36
93C52-65-36
93C52-65-35
43 PH499
44 93C138-24
93C138-110
45 93T91-3
46 93T301S8-14
47 93T301S8-9
48 *QC12A
49 YC83AS1
YC100
50 93T52-74
51 93C190-46
52 YC399-6
YC399-9
YC399-12
YC399-19
YC399-28
— 93C162-71

- 93C190-30A
-— 93C146-25

-~ 93C181-296
— LQ37

DESCRIPTION QTY.
Fiber washer, well ..o 1
Well, metering ..o oo 1
Axle, float . .o e 1
Float assembly : 1
Gasket, bowltobody ..o 1
Jet, idle e 1

Bowl, fuel (replaces 93B3-98A)(1,2) __1
Bowl, fuel, metric 8mm thread (34} _.._.1

Fiber washer, mainjet __....o....ooocooeo.. 1
Jet, main (1,2) sl
Jet, main (3,4) _.. el
Jet, main, high altitude (3,4) cuueeeennnnne |
Fiber washer, passage plug ................. 1
Plug, main passage (1,2) cooverreveveeene. 1
Plug, main passage, $mmn thread (3,4) .1
Piug, 1/8" pipe (bowl drain) . ... ....___.... 1
Screw, bowl to body (fong) .................. 2
Screw, bowl to body (shorf) ____......_..... A
Gasket, flange__... 1

Solenoid and bracket assembly (1,2) ....1
Anti-diesel solenoid, 8mm thread (3,4) 1
Spacer (for YC83A solenoid) (1,2) .......1
Bracket (1,2) coooveveeemmeen.
Wire assembly, 6" long.
Wire assembly, 9" long
Wire assembly, 12" long
Wire assembly, 19" long
Wire assembly, 28" long
Auto choke assembly (2.4)
(motillustrated) ... . .ooereeeeeee, 1
Auto choke adapter assembly (2,4)

(not illustrated) X 1
Auto choke adapter gasket (2 4)

{not illustrated) ..ol 1
Gasket set oo 1

* Parts included in repair kit
¥ Gasket set

N.S.8.—Not sold separately

NOTE: The idle air bleed bushing and well vent bushing
are calibrated parts of the throttle body (item 27)
and are not readily removable.



ZENITH MODEL 87A8 CARBURETOR

OPERATICN AND SERVICE

DESCRIPTION

The Zenith 87-Series is a horizontat carburetor with a con-
centric fuel bowl. It is a "balanced" carburetor, because
atl air for fuel chamber and metering well ventilation and
idling must come through the air cleaner. Air cleaner
restrictions have a minimum influence on the fuel-air ratic
when a carburetor is thus "balanced".

The main jet and discharge jet are centrally located The
metering well which completely surrounds the discharge
jet is in the center of the fuel bowl assembly. This con-
struction permits extremely high angle operation in any
direction.

The venturi, which is part of the throttle body casting,
measures the volume of air which passes through the car-

buretor. In selecting the venturi size, the smallest size
that will permit fuli power development should be used.

1
: BOWL VENT =
PITOT TUBE BOWL VE! = CUEL
L VALVE
l.‘.-’A-A.d’w,—"--" * //SEAT
Y
FUEL | ’ 27/ I‘ @
INLET FUEL
£ \1 ' || _.vALVE
J 4 NEEDLE
.l.||.‘ﬁlf
I

FIG. 1 FUEL SUPPLY SYSTEM

OPERATION
FUEL SUPPLY SYSTEM (Fig. 1)

. Fuel under normal pressure entering the float chamber
through the fuel valve seat is controlled by the twin float
which, moving on its axle, closes the needle valve when
the fuel reaches the proper level in the bowl.

IDLE ADJUSTING
NEEDLE

IDLE AIR IDLE AIR

PASSAGE

AT

M’"
\

A
577

| _IDLE DISCHARGE
HOLES

|_THROTTLE
| PLATE

WELL

PASSAGE

FIG. 2 IDLE SYSTEM -51-

IDLE SYSTEM (Fig. 2)

Atidling speeds the throttle plate is aimost closed, thus a
very high suction exifs at the edge of the throttle plate
where the idle discharge holes are located. All fuel for
idling and part throttle operation is supplied through the
main jet. Fuel from the float chamber flows through the
main jet into the metering well. Fuel for idling is drawn
from the well through the calibration , or metering orifice,
in the center of the idling jet. As the fuel reaches the
idling channel it is mixed with air which is admitted
through a calibrated orifice in the charmel from the inside
of the air intake to form an emulsion. This emulsion is
discharged into the air stream, to form the idling mixture,
through two holes, one of which ig controlled by the idle
adjusting needle. Turning the adjusting needle counter-
clockwise (out) permits more of the emulsion to reach the
air stream and make the idling mixture richer while fuming
the needle clockwise (in) cuts off the amount of emulsion
reaching the air strearn and makes the mixture leaner.

DISCHARGE

VENTURI

WELL
VENT T

METERING
WELL

FIG. 3 HIGH SPEED SYSTEM

HIGH SPEED SYSTEM (Fig. 3)

As the throttle is opened, the suction on the idling system
diminishes, but the increased volume of air entering the
engine through the venturi creates sufficient vacuum
(suction) on the discharge jet to draw an emulsion of fuel
and air from the metering well which receives its fuel from
the main jet and its air from the wel! vent. The flow
characteristics of the discharge jet are influenced by the
size, location and number of holes in the sides of that
part of the jet which is in the metering well, as well as by
the sizes of the discharge jet orifice, the size of the main
et and the size of the well vent. The well vent is located
in the air intake and permits air to enter the top of the
metering well around the the outside of the discharge jet.
The fiow of fuel through the main jet is controlled by the
size of the main jet opening.



CHOKE PLATE
(CLOSED POSITION) VENTURI

-’%%/fﬂﬂ///#///

”@f//

PLATE

CLOSED

77 ///////////::" T

FIG. 4 CHOKE SYSTEM

CHOKE SYSTEM (Fig. 4)

Starting a cold engine requires a much richer mixture of
fuel and air. Moving the choke lever to close the choke
plate restricts the air entering the carburetor (except at the
pitot tube, Fig. 1, to the bowl vent) and increases the
suction on the 1dhng system which makes the mixture
richer.

STARTING THE ENGINE

Before cranking the engine, the carburetor throttle should
be opened a little to expose both idle discharge holes to
suction. The choke should be fully closed until the engine
starts, then opened a little to prevent stalling from being
over-choked, then when the engine is fully warmed up the
choke can be returned 1o wide open position and the
throttle closed to the idling position.

ADJUSTMENTS

Adjust the throttle stop screw to obtain the desired idling
speed by tumning screw clockwise (in) to increase speed
and counter-clockwise (out) 1o decrease engine speed.

Adjust the idle adjusting needle to obtain smooth idling of
the engine at idling speed. Tum the needle counter-clock-
wise {out) 1o make the mixture richer, and clockwise (in)
to make it leaner.

SERVICE AND REPAIR PROCEDURE
IDENTIFY CARBURETOR
- Check the numbers on the metal identification disc pinned to
the top of the threttle body or indented in it. The plain number
is the Zenith assembly number, the number with the letter "1."
pre-fixed to it is the Wisconsin Motors part number for the
complete assernbly.

EXPLODED VIEW (PAGE 49)

The exploded view identifies the serviceable component parts
of the carburetor and shows their relationship fo the complete
assembly. Use the key numbers on the exploded view to iden-

tify and locate parts when performing both the disassembly
and assembly operations,

-52-

THROTTLE
(PARTIALLY
POSITION)

DISASSEMBLY

SEPARATE CARBURETOR BODIES
Remove the three bowl assembly screws (46,47) and
separate fuel bowl (40) from throtile body (27).

DISASSEMBLE FUEL BOWL

i. Remove the main jet plug (44) and fiber washer (43),
using a 9/16" open end wrench.

2. Remove the main jet (42) and fiber washer (41), using
Zenith Tool No. C161-83 main jet wrench.

3. Remove the idle jet (39), using a small screwdriver.

4. Remove the bowl drain plug (45).

DISASSEMBLE THROTTLE BODY

1. Remove the float axle (36) by pressing against the end
with. the blade of a screwdriver.

. Remove the float (37).

. Remove the fuel valve needle (32), using the fingers,

. Remove the fuel bowl to throttle body gasket (38).

. Remove the main discharge jet (33} using a small
screwdriver.

6. Remove the fuel valve seat (32) and fiber washer (31)

using Zenith Tool No. C161-85.
7. Remove the idle adjusting needle (18) and sprig (19).

oW N

CLEANING

- Thoroughly clean all metal parts in Carburetor Cleaning

Fluid and rinse in cleaning solvent. Blow out all passages
in throtite body and fuel bow! with reduced air pressure,
Be sure all carbon deposits have been removed from
throttle bore and idle discharge holes. Reverse the flow
of compessed air through all passages to insure the
removal of all dirt. NEVER USE A DRILL OR WIRE
TO CLEAN OUT JETS OR IDLE HOLES.

INSPECTION OF PARTS
1. Float Assembly- Replace if loaded with gasoline,
damaged or if float axle bearing is worn excessively.
Inspect float lever for wear at point of contact with
fuel valve needle. Replace if wear is excessive.

2. Float Axle- Replace if any wear has occurred on the
bearing surface,

3. Fuel Valve (Needle & Seat) Assembly- Replaceas a
complete unit. Wear on any of these parts can
seriously affect the operation of the float.

4. Idie Adjusting Needle- Inspect tapered end of the
needie to make sure it is smooth and free of grooves.
Replace if pitted or grooved.

5. Gaskets, Seal and Retainer- Replace all gaskets,
throttle shaft seal and retainer each time the
carburetor is overhauled.

6. Check Specifications. Verify the correciness of the
following parts. Numbers wil be found on the parts.
Main Jet, Idling Jet and Fuel Valve.



REASSEMBLY
ASSEMBLY OF THROTTLE BODY
1. Install the fuel valve (32) and fibre washer (31} using

Zenith Tool No. C161-85.

2. Install the main discharge jet (33) using a small screwdriver
3. Install fuel valve needle in seat (32), followed by float (37)

and float axie (36). NOTE: Insert tapered end of float (36)

into float bracket on side opposite slot and push through

the other side. Press float axle (36) into slotied side until
the axle is centerad in bracket,
4, FLOAT SETTING

a. Fuel Level. Check position of float assembly (37) for
correct measurement to obtain proper fuel level by
using a depth gage. NOTE: Do not bend, twist, or
apply pressure on the float body.

b. With bowl cover assembly (27) in the inverted position,
viewed from free end of fleat (37), the float body must
be centered and at right angle to the machined surface.
The float setting is measured from the machined
surface (no gasket of float bowl cover o top side
of float body at highest point. This measurement
shoutd be 31/32", plus or minus 1/32".

SEE FIG. 5 FLOAT SETTING

¢. Bending Float Lever. To increase or decrease distance
between float body (37) and machined surface (27)
use long nosed pliers and bend lever close to float
body. NOTE: Replace with new float if position
is off more than 1/16".

5. Install throttle body to fuel bowl assembly gasket (38)

on machined surface of throitle body (27).

6. Install idie adjusting needle (18) and spring (19). Screw
needle clockwise (in) until it seats lightly against the

idle discharge hole, then backitout 1 1/2tums as a

preliminary idle adjustment.

REASSEMBLE FUEL BOWL

1. Install main jet (42) and fibre washer (41) using Zenith

Tool No. C161-83 main jet wrench.

. 2. Install the main jet hex plug (44) and fibre washer (43)
using a 1/2" open end wrench, i

3. Install the idie jet (39) using a small screwdriver,

4. Instatl the bowl drain plug (45).

REASSEMBLE CARBURETOR BODIES

Install the three bowl assembly screws (46,47) through the
fuel bowl and into the throttle body and draw down firmly
and evenly.

SPECIAL TOOLS

The special tools recommended are;
1. C161-83 Main Jet Wrench
2. C161-85 Fuel Valve Seat Wrench

-53-

31/32"

FLOAT

FUEL |
VALVE
SEAT

T ¥

>C) 717 1O

%

U

FIG. 5 FLOAT SETTING



WW-165 DRIVE HUB AND HOUSING ASSEMBLY -
FOR CLUTCH POWER TAKE-OFF AND CLUTCH REDUCTION UNITS

NOTE: The drive hub and housing ussembly
part number is stamped on this tag.

=
600 602 512 610 601 ;‘» 613

611 415

OPTIONAL:
CLUTCH POWER TAKE-OFF
OR
CLUTCH REDUCTION UNIT

The above assembly is suitable for mounting the following Clutch Pewer Take-Off and Clutch Reduction Units.

WISCONSIN MOTOR ' MANUFACTURER'S REDUCTION ROTATION AT
PART NUMBER PART NUMBER DESCRIPTION RATIO TAKE-OFF SHAFT
WC-328-A ROCKFORD PTA-4856 Clutch Power Take-Off _—— Enginewise
WC-329 ROCKFORD GRA-4312 Clutch Reduction Unit 2.77 to 1 Counter-Enginewise
WC.330 ROCKFORD GRA-4813 Clutch Reduction Unit 2.00 to 1 Counter-Enginewise
WC-360 TWIN DISC C108-E3.6-RG4 Clutch Reduction Unit 3.60 10 1 Enginewise '

REFER TO ROCKFORD OR TWIN DISC ILLUSTRATIONS FOR PARTS LIST OF CLUTCH POWER TAKE-OFF AND CLUTCH REDUCTION UNITS.

NOTE: Engines equipped with a Clutch Power Take-Off or Clutch Heduction Unit require
a special crankshaft, CA-75-1-51.

Ref. Part Mo.|Net Wt.| [Ref, Part . Mo, {Net Wr.

Ho. Number Description RegiLb | Oz No. Number Description Reg|Lb[Ox
WW.1565 DRIVE HUB and HOUSING ASSEMBLY 611 | PE.5 LOCKWASHER, 3/87 Positive............. |18 1
- Consisting of the following parts: f-for mounting clutch to drive hub.
12-for mounting unit to housing.
600 | BO- 205 HOUSING for drive hub {(No.4 S.AE.) . ] 1 |40 [Not part of WW-163 Assembly.)
£01 | NC.T163-2 DRIVE HUB .. .o vremimreemesen e 115 612 | PE-37 LOCKWASHER, 5/8" Positive ...t 4 1
For mounting housing to crankcase.
602 | PC.464 STUD for housing to crankcase mounting | 4 3
613 | PE-B86 - LOCKWASHER, 1/2" Countersunk........ 1 1
604 | PH-489 RETAINER for drive hub oeeeveeneeees | © F 2 For mounting hub retainer. .
§05 | PL.150-1 KEY for drive hub..wee 1 1 614 ¢ XC-59 SCREW, 1,/2"-13 thread x 1-1/4” long,
, socket flat head . 1 1
607 | SD-79-B | ASSEMBLY NUMBER TAG ..o 1 1 For mounting hub retainer.
. 615 | XD.2% SCREW, 3/87-16 thread x 1-1/4* long,
STANDARD HARDWARE hexagon head. ... | 18 1
12-for mountmq unit to housxng
610 : PD-15 NUT, 5/87-18 thread, hexagon steel ... | 4 1 §-for mounting clutch to drive hub.
For mounting housing to crankcase. (Not part of WW-165 Assembly.)
RF-109& ELBOW for checking oil press. (not

illustrated) in oil header, upper crank-
case face.

Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

-54-




CLUTCH REDUCTION UNIT ASSEMBLY
WISCONSIN No. WC-360 — TWIN DISC No. C108-E3.6-RG4
Adaptable to WW-165 Drive Hub and Housing Assembly

o

REDUCTION GEAR
C-108-E 3.6-RG4

Parts are identified by reference number. See parts list for correct part number.

-35-




TWIN DISC PART NO.

TWIN DISC CLUTCH REDUCTION UNIT ASSEMBLY

WISCONSIN PART NO.

REDUCTION RATIO

ROTATION

C-108-E3.6-RG4 WC-360 3.6t ] Enginewise
PARTS LIST
NOTE: Code number 78, prefixed to the part number, is ¢ vendor identification. When ordering parts, please use number with code as shown.
Ref. Part D L. | No. Ref. Part D . No.
Ho. Mumber escription Req. No. Number escription Req.
1 | 78-A133¢% GASKET, piate, specification ..o 1 29 | 78- M503 FITTING, operating shaft (was M102 cil cup) | 2
2 | 78-19635R PLATE, Specification ..meermmmseeeseeee 1 30 | 78-M2004R SCREW, cap, hexhead, 1/2-13 x 3/4 wuveruees 1
3 | 78-M2023F SCREW, cap, bution-head, 1/4-20 x 1/2 ... | 2 21 | 78-XA5079 - | CLUTCH, G-108, assembly e 1
) . . ) a | 78B-A3169 PLATE, fLOTHNG vt e eeneressrermesersscss scssseessmsrans 1
4 | 78-M2032AZ (KEY, 3/8% 3/8 X 1+5/8 ereree oo naeaes 1 b 78-A-60 YOKE, adjusting weeee coemesenreveresmsnsecssacnsssnnies 1
' {1} | 78-2245 PIN, lock, adjusting ... 1
5 [ 78-A3115 SHAFT, COUNEr .ot essss s s asn s 1 (2) | 78-115 SPRING, pin, lock, adjusting ... 1
(3} { 78-B1538D PIN, lever, finger (was Bi1621D) . 4
6 | 78-M2033T KEY, 1/2 x 1/2 X 2-7/8 e eciiccssnssrisns s 1 {4) | 78-1990 YOKE, adjusting.. i
(5) | 78-B1535C PIN, cotter (was M192?AD roll pm). 4
7 | 78-M166 BALL BEARING .ot cmtrceteme e sasbannans 1 (6) | 78-103F LEVER, FINGET worereemsseermsesens e cssoeessssersmas 4
) c 78-5-385 SLEEVE, sliding, assembly i 1
8 | 78-A5001 GEAR, intemal, shaft, counter .. i {1} | 78-2137A SLEEVE, sHaing ..ceiees .1
(2) | 78-B1537D PIN, link, lever (was Bl 527D) 8
9 | 78-M178 BALL BEARING ...covccnvimsrrmnrnnamsrrnress apaverenen 1 (3) | 78-119B2 LINK, lever s 8
(4) | 78-B15358 ‘PIN, cotter (was M1927AS 1ol pm). 8
10 | 78-8533 PLATE, COVET sttt i ecstrsissss s atrassnseas 1 (5) § 7/8-X117C8 COLLAR, split, assembly ... 1
(a) | 78-M1930F MUT, heX., 3/824 oocinimrimmmrsrrimesessrsernss 2
11 | 78-M20020 | SCREW, cap, hex-head; 3/816 X Lo 8 78-120C8 SHIM 1evene e e veemesss s s essesmns s stsns e 2
. {c) | 78-M2002BB SCREW, cap, 2/8-24 (was M2002AS) ...t 2
12 | 78-M510, SEAL, oil, shaft, COUNLEr waummmeieirmmmemearnes i (d) | 78-117Cs8 COLLAR, split (not serviced separately) 1
d | 78-A2177 PLATE, hub=@ndeBacK -t ouesssemerecsseoresrerermerene 1
13 | 78-2757 SHAF T, OPEITtNG oo reiescmsares sonrrsss senrsnnnrnsesn vens 1 e 78-1473 $PRING, retegse ... 6
. H 78-6479 PLATE, driving i
14 | 78-M2039) SETSCREW, half-dog-point, 1/2-13 x 3/4 ... 1
32 | 78-M2051AD | PLUG, pipe, square-head, 3/4-inch .wermineee 1
15 | 78-M2022Z KEY, Woodruff #15 ..vercisreressnincmernesmemisnses 2
33 | 78-M2051AD | PLUG, pipe, square-head, 3/4-inch woiennnen, 1
16 | 78-3799 LEVER, RN ur e eererees e sosmsesereseeeessssssssssssssensses 1
34 | 78-5805 RING, driving e cuseumres 1
17 | 78-M2006H SCREW, cap, hex-head, 5/811 x 1-1/2 ... 4
35 | 78-M163 BALL BEARING, pilot wriveivnrenns 1
18 | 78-M2046AF | WASHER, lock, 5/8-inch woreeeececciiicnnnrniiinn 4
: 36 | 78.2727 NUT, hub oo 1
19 | 78-7583 HOUSING, clutch cvrmirraresenesceecsiese e sncsenensansacs i
37 | 78-A1587 WASHER, Look e vciesstciinannns 1
20 | 78-M105B SEAL, oil, shaft, cluteh e cesisiaccraaae 1
- ) 38 | 78-M2002AG |SCREW, cop, hex-head, 3/8-16 x 1~1/2..cceei. | 2
21 | 78-2510 SPACER ettt tes st it s e e 1 ’
39 | 78-M204é6S WASHER, lock, 3/8-InCh mmesrernnvsrsessns e 2
22 | 7842923 RING, SNOp -oeecciciemesiinens 1
. 40 § 78-1037 FORK, throwout .. 1
23 | 78-M171 BALL BEARING i irsisrsssssmsarsnnens 1
41 | 78-A1663 HOSE, flexible, assembly icmmmsrsmseeronenesss 1
24 | 78-M2032X KEY, 174 X 1/4 % 1778 tsirerermssesvrsneseescinerns 1 a 78-M1292A HOSE, flexible wwwee. 1
b 78-M1284 FITTING, 90-degree. 1
25 | 78-A3113 SHAFT, clutch (and pinion) .. ecercerescenes 1 c 78-M1283 FITTING, Straight ... avmmmrenemmseseressescaneens 1
26 | 78-M639B BREATHER, 01l cricrriscniesmserrsecessenceassansmanns 1 42 | 78-M2045AF JWASHER, lock, 5/8-inch .iinminimissniaens 1
27 | 78-2830A PIPE, breather, oil me e st ssaeme i 43 | 78-M2027AN [ NUT, jam, 5/8-18 it 1
28 '78-35317 HOUSING, G8UL woerrirermrtsrrmtesessseensssemsensssnneees 1 44 | -78-M268 FITTING, hydraulic, 1/8+inch meimiiienens 1

Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

-56-




WISCONSIN No. WC-328-A POWER TAKE-OFF ASSEMBLY

Replaces PTA-4819, Wisconsin No. WC-328. Sealed pilot bearing in PTA-4856 eliminates grease fitting as used at
end of drive shaft in PTA-4819. Parts are identical for both units, except where indicated by unit Part No.

" Rockford No. PTA-4856

NOTE: Cede number 63, prefixed to the part number, is a vendor identification. When ordering parts, please use number with code as shown.

Ref. Part o No. Ref. Part L. No.
Ne. Number Description Req. No.| - Number Description Req.
63-PTA-4M141 HOUSING ASSEM. less clutch {PTA-4856) H 28 {63-PT-359% EOCKWASHER, for jarn nut ........................ §
83-PTA-4M56 (PTA-43819). Consisting of: 29 | 63-PT-1001 KEY for take-off shaft, x " x 4-7/8" 14
1 | 63-PT-300-30 HOUSING, No. 4 S.A.E. (PTA-4856).......... 1 30 | ME-203 PILCT BEARING, E‘.c‘uipd {PTA=4836}.....- 1
B3-PT-300-19 (PTA~4819). ME-182 {PTA=-4819}
2 |63-PT-15%3 INSTRUCTION PLATE corereecensmnsssnenss 1 63-CLA-2175-35 | CLUTCH ASSEMBLY, 8" Model HE .......... 1
3 | 63-PT-347 SCREW, 1/4"-20 x 3/8" rd. hd. Instr, plate] 2 Consisting of:
4 |63-PT-1068 DRIVE SHAFT werevsvcemmremiscersmeemesmeessesssonnns | B 31 ] 63-CL-8512-10 CLUTCH BODY v ceieceecmrcne e snteemsesianns 1
5 | ME-188" MAIN BEARING.. etnrsrre et 2 32 [63-CL.7039-1 FACING, Amco No. 796 (Set of 3 seq.) ... [ 1
6 | 63-PT-1059 BEARING RETAINER -... 1 33 | 63-CL-8575 SEPARATOR SPRING i 3
7 | 63-PT-44 LOCK PLATE 1 34 | 63-CL-8513-1 PRESSURE PLATE . i
8 163-PT-349 SCREW, 5/16%-18 x 1/2", hex. lock plate | 1 35 {63-C1-8515-1 ADJUSTMENT NUT . 1
9 | 63-PT-350 LOCKWASHER, 5/16", for lock plate ... 1 63-CL-11905 ADJUSTMENT NUT PLATE {not 1llust ) 1
10 [ 63-PT-1012 GREASE FITT. {1 in shaft of PTA-4819) 2 36 | 63-CL-9216 ADJUSTMENT LOCK 1
53-PT-989 PIPE PLUG, 1/8" (in shaft of PTA-4856} | 1 37 | 63-CL-8807-1 SCREW for adjustment 10Ck v 1
11 | 63-PT-808-1 DRIVE KEY oeveeeeiereemeereesmcstsmnsscrsnmmrrmvsreamnns 1 38 {63-CL-3468 LOCKWASHER for adjustment lock.
12 | 63-PT-718-1 LOCKWASHER for clutch body .cecemnieein 11 39 | 63-UCL-4-8611-1| RELEASE SLEEVE and BEARING ASSEM. 1
13 | 63-PT-706 NUT for clutch body . |1 Consisting of:
14 163-PT-200 YOKE SHAFT 1 40 | 63-CL-8613-1 RELEASE SLEEVE v meiieeentienennnes 1
15 {63-PT-351 KEY for yoke, No. 15 Woodruff ..... 2 41 [ 63-UCL-7-7392 RELEASE BEARING ASSEMBLY .............] 1
16 | 63-PT-744 SET SCREW, 5/16%-18 x 1/4* flat point.. | 1 Censisling of:
For grease hole plug. 42 BEARING HALF (not serviced sep.) ... | |
17 | 63-PT-770 GASKET for instruction plate ., i 43 BEARING HALF (not serviced sep.) ... | 1
18 | 63-UPT-811 CLUTCH YOKE ASSEM. Consmtinq of 1 44 | 63-CL-3335-1 SCREW, $/16"24 x 1%” hexagon head 2
1% CLUTCH YOKE e vemrisiisnsenssinansnrarecnnes i 45 | 63-CL-7356 ELASTIC 5TOP MUT, 5/16%24 thread 2
20 §63-PT-352 SCREW, 3/8%-16 x 1%* hexagon head ... | 2 46 | 63-CL-9464 LEVER SPRING SET 1
21 {463-PT-353 EOCKWASHER, 3/8" ......... -1 2 47 | 63-CL-8556-1 LEVER reererraneereens | 3
22 163-UPT-769 SHIFTER LEVER ASSEM. CDnSlsimq 0f= 1 48 | 63-CL-8484 CLEVIS PIN for lever to body ceiieeeieeienens 3
23 SHIFTING LEVER . e |1 49 §63-CL-7107 RETAINING RING for lever clevis pin 3
24 | 63-PT-404 SCREW, 3/8*-15 x l/z' hexaqon head e | 50 ]63-CL-85%7 CONMHECTING LINK...... 6
25 | 63-PT-353 LOCKWASHER, 3/8* 1 5t |63-CL-8400 CLEVI]S PIN for connecting link...... [
26 | 63-PT-1026-3 GREASE TUBE ASSEMBLY s 1 52 | 63-CL-7130 RETAIMING RING for link clevis pin 6
27 | 63-CL-4355 JAM NUT, 5/8"-18, for grease tube .o 1 53 | 63-CL-6965 DRIVING RING oo eceecsissraens 1




YF5051, YF50AS1, YF50BS1, YFSOCSL YF50DS51 & YF50ES1
IGNITION DISTRIBUTOR
USE WITH MODEL VH4D, VG4D, W4-—-1770 & V465D

DISTRIBUTOR APPLICATION

YF5081 S/S YF50CS1 VH4D,VG4D,W4-1770 & V465D (SIDE MOUNT)
YF50AS1 S/S YF50DS1 VH4D W4-1770 (TOP MOUNT) :
YF50BS81 SIS YFS0ES1 VG4D, V465D (TOP MOUNT)

ITEM  PART NO. DESCRIPTION QTy.
20121016 Distributor cap & gasket (replaces
20121003) includesitems 1 & 11 .. .1
1 *_______ . Venteddistrbutorcap . ... .......... 1
2. 20120015 Advanceweigtset _...... .. ...... -1
3 .20120012 Advancespringset .. _ ... ....... 1
— 20121001 Gear kit for YF50, YF50A, YF50C
& YFS0D, includes items 4-7 _ . ... 1
—.  GF9951 Gear kit for YF50B & YF50E
includesiterns 4,6 &7 . ... ....... N
4 *___ Thrust washerset _................ 1
5 0 SPACET. . o o P 1
6 *_______ Gear . . .ol 1
7 PA367 Rollpin..... . . .. .. ....... 1
8 20120005 Electronic module (includes screws)_ . _1
9 20120004 Magnetassembly. .. ... ... ... ... ... {]
~— 20121020 Rotor and spacer (replaces 20121006)
includes items 10-13 _ _ ... .. ... ..... 1
10 *20120011 Rotor spacer. . ......coveeeeaaiann 1
i1 *20120010 Distributor capgasket . . ... ... ... 1
12 20120003 Dust coOVer, ..o c i 1
13 % ___ ROMOL. o e o e e e e e 1
—  YL394-18 Wire, extension (not illustrated) _.... .1
— YL396A18 Wire, extension (not illustrated} _ . ... .1
* Not serviced separately.
2 Also sold separately.

SHAFT END PLAY: .001"--.015"

-58-



ITEM PART NO.

1
2

3

|0'l-h

gl ex~e

l

*

Y1394-18

31-130016565
YQ26

*

PG54341

31-13001666
131-13001661
131-13001677

131-13001678

YF45S1, YFA5AS1, YF45B Colt Distributor

USE WITH MODELS VG4D, VH4D, V465D, W4-1770

DESCRIPTION ...ocviivnrriresanans

DISTRIBUTOR APPLICATION

YF45 VH4D, VG4D, V465D
YF45A VHAD, W4-1770,

{TOP MOUNTED}
YF45B VG4D {TOP MOUNTED}

CONDENSOR CAPACITY .18 - .23 HFD
POINT CAP 018" - .022°
SHAFT END PLAY 010"

QTY | ITEM PART NO. DESCRIPTION ..coccvinrriveenn. QTY

WaEShEr aeeieeieveireerevasensesnens 2 | —  £31-13001679  Gear kit (YFA5B}

Extension wire {includes 1, 8, 9) ccovvreccninnnas ]
{not used with YF453} ...........1 | 11 *——— Shaft assembly coiincciennnes 1
Clip .. I B V7 31-13001616  INSEIt wevcecviiivrennevreressissrrassnncenas 2
Breaker klt (lnc!udes 4 5 13 31-13001598  Breaker plate...coeerviriinanae L1
14, 15, 19} ciivvrsnrnrisscsssravannses 1] 14 *——— Breaker Set wuerrcsassnncionn 1
Condenser assembly ... | 18 F——— Screw and washer

SOMEW eeeeirrrreiensrssmanessssasnnssssssns 1 25SeMbBIY cervr it e 1
Advance arm kit 16 31-13001604  Shield ...ccvvvciiirivnenieianins 1
{includes 6, 7} «oceeeerencrenisnnnns 1§ - YQz27 Distributor cap and rotor

Advance arm assembly ........

1 kit {includes 17, 18} .ccvvirereras 1

WESHET oo b | 17 131-13001607  RoOtOr i veereerveniniarens 1
GeAL evrervrceriserssraivareeasasanss 1118 *—e—— L] JPUP ORI 1
Pin.. 1119 Fe— Lube capsule .

Shaft k:t (|ncludes 10 11) ..... 1 (not iliustrated} ......ccoovvimninnes 1
Spring kit .. o1 120 e —— Spacer {not illustrated) ........ 1.
Gear kit (YF45} ‘ -

{includes 1, 8, 3} vvviiircrinnans 1 | * Not serviced separately.

Gear kit (YF454)

{includes 1,8, 9, 20} covvarereeee

1 | t Also sold separately.

-59.



ITEM TART NO.

o

18-1960833

18-1954566
18-1954557
181928111
18-1960814
18-1964208
18-1970035
18-9417392
18-1954548
18-1970505
18-1970504
18-1880902
18-1970032
18-1960325
18-1950569
18-1954563

YF34 DISTRIBUTOR

DESCRIPTION QTY.

Cap assembly, includes

items 17, 18 & 29 1
Rotor 4
Contact point set 4
Condenser oo reeeeeennenaees 1
Breaker plate e i
Housing assembly, includes item 15._._1
€71 S 1
Pin for gear mounting ......o...oeoenmmenns. 1
Plate for flyweight hold down ...._._.....__ 1
Cam automatic and breaker . ................ 1
Spring for flyweight .. ... 1
Flyweight .l 1
Main shaft and weight plate...............c...- 1
Housing cover....... 1
Seal for housing .. 1
Primary wire assembly ..o 1

ITEM PART NO.

17
13
19
20
21
22
23
24

25
26
27
28
29

-60-

18-1954571
18-1957573
18-453461
18-1914916
18-453647
18-810074
18-1912129
18-811912

18-1960824
18-1961088
18-1963858
18-1963555
18-1938193

DESCRIPTION QTY.
Screw for securing cap (8-32) ... 1
Screw for securing cap (10-32) ............. 1
Screw for breaker plate support ............ 1
Screw for contact adjustment ._.__....._.... 1
Screw for hold down plate mounting _.._1
Gear shim (005)asneeded _._.__.__..._.._.. 1
Gear shim (010 asneeded ... ... 1
Spacer washer, 1-for gear &
1-for weight plate __ 2
Grommet in housing for primary wire ___1
WICK < eemmnmmeerenams cme emeesemam s mnne s 1
Retainer for wick 1
Cam felt Witk oo 1

Carbon button forcap .....oooooceeeeeeee . 1



YAG60 (12 Volt) Starting Motor Assemb‘ly, Delco Remy No. 1998424
{Beginning With Engine Serial No. 6038618)
USE WITH MODEL V465D |

18 gt

8
L
veg e

%
.

ITEMPART NO, DESCRIPTION .ovrevecreriervrrrenes ary
1 18-1928015 Support brush holder

{includes 2-4, 10, TT1) .. criiiciircrrentnrincsesrereneens
2 e NUL e inieeresrsenne
3 F o — { ock Washer cevreeeeeraeranas
4 o —— IF=Y-T R
5 18-1926622 SPrNG ovreveesnssensessssessssssnes
6 o —— Brush holder ....oeevvirrrenies
7 o — Brush holder ....ocecicreinens
8 18-1906945 Brush covevereeeererecns rerersrsararrrrerers
9 o — SCreW ueeinmeernririrsreessasssereres
—_— SCreW s seievereresennees
10 *——— PIEl ceeeveveneresrersnensessioes vorencens
11 e SCrEW cuereirecrissresrereeerassssavaer
12 18-1974157 Frame vrennnnenieresesesrsevesns
13 *——— SCTEW eerriivseeersererraressseesasane
14 *¥—— SCrEW aeeinrenncnrniesersnsvarassnnane
15 18-1893370 R CTyoTy 1V oT=) G,
16 *——— WaShEr .uviveiresmmereresssmsisnans
17 18-1978337 Contact assembly .....cccveeenen
18 18-1114524 Solenoid switch

assembly 1 '
19 181978281  ° Springaccnccsotcsecnsennnes 1
20 18-1978891 Plunger . 1
21 18-1951567 Shift lever . vreneerrcnes 1
22 18-1987049 T3 WOV UOTURUOUUUTUROTU |
23 18-1832197 b {1« RS |
24 181970263 - Boot 1
25 Fe—m e 3377 TUROUIURIUN |

-l b N e e RN ERENNNND R RN

14 A
Dpo— 17
] . & 19

'

ITEMPART NO.
26 18-1916439 - WiCK .. e
27 18-1862383 Bushing ..o cnrrnnsrarinas
28 *e—e Lock washer .cevenrinens
29 *—— NUL oo eccccrrreereresrrssesaeeanains
"30 18-1965225 Drive housing -

{includes item 27) .ocsncssicnrsessnininnes e T
31 181928022 RiNG coooiiniicnscinnicsnians eveeienenses
32 18-1928023 Collar o ercccimeeirceierccrereeaens
33 18-1928021 Collar .o
34 18-1947353 ArmAature ..o cevsevessesenncrnene
35 18-1914842 Washer . ierecre e rissiciiinanin
36 18-1976832 [TEIE] -1 {o ]
37 - 18-809593 Dowel pin ... esmrenaens
38 18-820149 Center bearing plate .

{includes 18-1894023} ......ccccirererrrrsscresreesaneron
39 Fe—— Lock washer ........cccenniinies
40 F—een SCreW...ccviceneeennns eeresesersansnse
41  18-1877350 . Drive assembly ....ccevvivnnes
42 *—— SCTEW .uvverccscesnnvecncessaserssesones
43 18-1974375 Field coil assembly................
4 ¥ Pole shoe ..
45  18-1939970 . Thru bolt cieeececeeeer e
—  18-1978333 Nut, M10x 1.5

{not illustrated) 2

181978336 Nut, M5x0.8

(not illustrated) 2

* Not serviced separately.

61-




YA41 (12 Volt), YA41A (12 Volt) Starting Motors,
Delco Remy No. 1109425 And 11073390

15

po T

AT PP PRy,

gy

™

TEMPART NO. - DESCRIPTION vooecnvcsrsresQTY | ITEMPART NO.  DESCRIPTION wooersiereeens OTY

! '1%:§|i%11552-4 101 f)pmbmhhdder ........ , |— 181862383  Bushing (notillustrated)......3.

2 w—_— Nu 4 |26 181928023 (ofc]| Y O 5

3 * Lock washer R | 27 18-1928021 C_oliar PSR RANRPRPSPRPYPY O

K Looy asher 2128 181928022 RiNG s

5 . Brusﬁ'imold.;,-r - h T, 29 18-809593 quel B

S 181920022 SpHNg e |30 181933838 Dive i

7 . __ Bru <h h olc‘I-e ________________ 2 |3 18-1947353 ATMNAIUIE aoveveeereersrssssmivesarsannens

8 18-1906945 BIUSH cooomveosososssesesseerrecsssns 4 |32 181914882 Washer o

o gl f |33 181027853 . Insulator i

S — b 2|3t oo SerewW

0 *——— Pl srremeecereseramresseerarasssnrassrases 2 35 18-1974375 Field coil assembly

1 = SCIEW aererirermsrrersrsesssmsesumsesis b {YA41A) _ 1 a4 bl

12 18-1974157 Frame {YA$1A, YA2T) vt | ,1?\'{‘:;’,‘1";’20 Field coil assembly

13 :___— Screw s - T ise e — POlE SHOB vevearnrsrssmnessrarreass o

N T Lock washer oo | 37 181933970 THIU bOR o

16 181893370  Grommet (YA21A)wrimernes T et Comact e

—  18-1966391 Grommet {(YA41) ccivvrvecnn T L0 7 77 Washer """"""""""""""""

17 18-1114458 Solenoid switch covvicneeee V| 0w SOy o

18 181958679  SPINGuwmmmmrrimmrin ] | x_ SCTW .

19 18-1941113 o [FTpToT-] VORI P 1 . '"l """"""""

20 18-1951567  Shift IeVermmmmmmsmermrssrincs p | — 181949556 Centor bearing plate

21 181987049 PiNcrmcrmmsmrssmssssseen 1| - [fincludes bushing, gasket

22 181932197 St worerersrsmmarsmmnriine Jondofisea) 1 -

23 Yo —  Lock Washer mwecewemed |+ o Gusklng......:. """"""""""""

24 *——— NOE e N A ————

25 18-1967208 Drive housing - _——— Ol seal e
{includes bushing) ...c.ccccecenv reeenerereisstrsrnsana st 1

17 18

-62-

19 20

= Not serviced separately.






ITEM

OO0 1 Oy Lh e W N

AIR CLEANER GROUP

LAA211 & LAA221-OIL BATH
PART NO. DESCRIPTION QTY.
LJ131 Tube,airinlet. ... ... . 1
- LK9 Clamp, hose ... . 3
X02355 Clamp, hose ... ... . . 1
LL30A Hose connection .. ... .. ... ... . ... |
LL&9 Elbow, tube to carburetor .. ... ... .. .. .. ... ... 1
LO62 Cap,airstack _ ... ... _1
LO127A Precleaner assembly (includes items 8 thru 10) __ ... ... -1
22P20648 Coverassembly. ... ... ... |
22P20227 Bowl |
22P20650 Sleeve assembly. ... ... 1
SDi61 Decal, instruction . ... ... .. 1
LO18581 Air cleaner (includes items 13 thru 15) .. ... ... -1
22P2691 Clampassembly ... ... . 21
22P17702 Tnmeroil cup ... .. -1
22P17703 Outeroil cup_.... ... .. 1
PG456B Strap, air cleaner mounting ... ... .. ... . ... .. el 1
XDI4A Screw, 5/16-18 thread x 5/8" long _.......... ... ... .. .. -4
PH77A Washer, 11/32", flat ... ... 4
XA74 Capscrew, indented ... . ... 2
PE4 Washer, 5/16" spring lock ___.. ... ... .. ... 4
PD78 Nut, 5/16-18 thread _._ ... ... . ... 23
PD198 Locknut, 1/4-20 thread .. ............... e 2

-64-



T89-27 GOVERNOR ASSEMBLY
FOR TOP MOUNT DISTRIBUTOR

——

I ««(@(@ (|

26XX12041




ITEM PART NO.

[tal-L RN B R R R P

- HG271
PH313B
TAI135

[GD143
TA134
PA367
PA359
GF98
TC346B1
PA340
TC322DS1
TC348ES1
TC507S6
TC398E
VE892S1
PK181
PM173
JK52
RM1049]
RF269-2
TC507
QD615B
PAATG
HG268
PA367
VB98A6
ME100B
PG314A
PE4
XDI7B

*YF50E
"PG543A1
"PE3

*XD5
*YL339-18
"Y1.339-22
*YL339-32
*Y1.339-36
*YD20
"PGS556B
*YF41A
YD20A
"YL358A12
"PE74
"BH162
QD616
"XD27A
"PE5

T89-27 GOVERNOR ASSEMBLY
USE WITH V465D1 TOP MOUNT DISTRIBUTOR

DESCRIPTION Qry.
Bushing (part of BD120AS]1 Gearcover) .. . ......................... e 1
Thrust washer. . . .. ... e 1
Drive shaft assembly (incl. items 4-12). ... .. ... . ... L L 1
Drive gear ... ... -1
Driveshaft . . ... .. 1
Rollpin 1/8" x 3/4" long . . . .. ... .. el 1
Rollpin 1/8" x 1-1/4"long _ . . . .. .. .. ..., .2
Distributor drive gear . .. ... ... ... ... 1
Hub, governor weights . .. ... . .. ... ... 1
Rollpin3/16" x 1-1/8"long . . ... ... ... . 2
Flyweights (includes thrustpin) . . ... .. ... ... .. . o 2
Thrust sleeve asm-TC348E thrust sleeve and ME100B thrust bearing (item 27} .. .. ... 1
Governor housing asm (incl. items 14, 18, 21,23-26, PHI4 & PHTTA) . ... ... ... ... 1
Crossshaftandlever . ... ... .. ... . ... .. ... .. ... -1
Control rod (includes clip,item 16) _ . . ... ... ... ... ... .. ... . ... ... ... ... .. -1
D -1
GOVETDOL SPTIME . . . L . . oottt e e 2
O-ring /16" ID X S/16" OD ., ... ... . .. 2
Oil line-Flex, 3/16" IDx5"ong  _ . ... ... . ... ... ... -1
FIllRg . . -1
Housing . . . ..l 1
Gasket, housing _ . . 1
Dowelpin 1877" x3/4" long . . .. ... .. 2
Bushing _ .. .. -1
Rollpin, 1/8" x3/4" long _ . ... .. .. .. .1
Y oK . -
Thrustbearing . . . .. ... . -
Clip - for securing spark plog wires _ .. ... ... ... .. .. .. .. ... . ... ... .. .. 22
Washer, 5/16" springlock _. ... ... ... -4
Screw, 5/16-18x 1" long _ . .. ... . ... ... ... -4
Distributor, S.8.L (fortopmount) _ .. ... ... .. ... ... -1
Advancearm . ... .. ... .. S |
Washer, 1/4" spring lock (distributer advancearm) _ . .. .. ... .. ... ... .. ... .. -1
Screw, 1/4-20 x 5/8" long (distributor advance arm) _ ... ... .. .. ... .......... _1
Spark plug wire, to#2 eylinder. . . .. ... ... 1
Spark plug wire, to#4 cylinder_ . ... ... ... ... ... 1
Spark plug wire,to #l cylinder . . .. . ... _..... 1
Spark plug wire, to#3 cylinder _ .. ... ... .. ... -1
Terminal protector, distributor _ . ... . ... ... .. ... ... -5
Bracket, coil . . . . 1
Coil, ignition 12V . . ... 1
Terminal protector, coil - ... ... ... -1
Coil wire-hightension - . ... ... ... .. ... ... ........... -1
Washer, 1/4" IT/ET lock (for coil bracketholddown} _ . ... ... ... .. .. .. ....... 21
Cover, magneto OPeIing . . . . . . .. ... ... e 1
Gasket, magneto (formagnetocover) . .. ... ... L L 1
Screw 3/8-16 x 1" long (for magneto COVET) . . ... ... ... ...t 2
Washer, 3/8", spring lock (formagnetocover) .. ... ... ... ... . ... .. ...... 22

* Not illustrated
Not serviced separately

-66-



SERVICE AND PARTS
Available from your Authorized
WISCONSIN MOTORS, LLC

Service Center

\"4
yal
6
5
D
\"/
a
6
0o
D
\"4
4

6

1

D

WISCONSIN
\/ MOTORS, LLC

FACTORY AUTHORIZED DISTRIBUTOR
PITT AUTO ELECTRIC COMPANY
4085 ALPHA DRIVE - ALLISON PARK, PA 15101
PHONE: 800-245-0711 - FAX: 800-551-5908
EMAIL: INFO@PITTAUTO.COM - WEB: PITTAUTO.COM

WM20278
JAN 06


tom
Text Box
                                                        FACTORY AUTHORIZED DISTRIBUTOR
                                                         PITT AUTO ELECTRIC COMPANY
                                            4085 ALPHA DRIVE - ALLISON PARK, PA 15101
                                                 PHONE: 800-245-0711 - FAX: 800-551-5908
                                      EMAIL: INFO@PITTAUTO.COM - WEB: PITTAUTO.COM 




